@mb’tan

PME-101215

PARTS BOOK

FOR 1-NEEDLE, -
= NEEDLE FEED LOCK-STITCH MACHINE SERIES

KM 350Q-75 -KM-350A-7N-

KM-3508- 7S KM 3503 IN
~ KM- 350ﬂ
3508

(Gunstan) o
S RAGAR
B o000

Q000 G0

SunStar CO LTD

M’t—“—ﬁ,




INFORMATION

A. Parts Book 4+
Structure of Part Book

©) @ ®6 @ ®©®
Machine Body Mechanism SunStar

@ ZH ¥ 1% A=

Unique code by mechanism
@ ZHH 8 7 %93

Unique name by mechanism
® A=

Explode view

@ Ref. No.: [IIEY 1R AldH BIS

Unique identifcation number by part

® Note. : BAIAE HI| 2 2
Refers to notice and memo
@ &Y : IIEQ 117 EY
Name of Part : Unique name of parts
Qty: HIEQ| =&
The numer of parts
® Assembly no.: Z=(#8) IIEQ| AlY HIS
Unique identifcation number

® Parts No.: 1% NE 3= by set part
Unique Product code
EX) TE el
Category Code Category
| =
TS _ _
old part 01-030C-1230
AS-000000-00 Z(#)IE
Set parts
i v GP-000000-00 I|7H LE
New part Instrumental parts
EP-000000-00 M| mE
Electrical parts




WARNING

1 zol 43 HEL AY 27 A AE e El AL Bo] BT 4
z £2ozv 790 A5

9ol Stk FE WE ZE A=
2. B A7+ Part Booko 2 A&E Gl
3. A 3 glo] Abgkel WA & £x 9

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisisaparts book. It cannot be used asamanual.

3. Parts are Subject to change in Design Without Prior Notice.



FOR THIN MATERIAL
® KM-350A-7S

1-NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE

WITH THREAD TRIMMER DRIVEN BY SERVO MOTOR
® KM-350A-7N

1-NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE

WITH THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR
® KM-350A

1-NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE

FOR THICK MATERIAL
® KM-350B-7S
1-NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE
WITH THREAD TRIMMER DRIVEN BY SERVO MOTOR
® KM-350B-7N
1-NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE
WITH THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR
e KM-350B
1-NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE




SunLhtar

CONTENTS
= I\

Machine Body & Thread Tension Adjusting Mechanism
QEF Dl AIEFZ] TRZS T verveererrerremrersenseeteueetestetetestentessessessessessesseeseeseeseessestensensensensenee 6

Upper Shaft & Thread Take Up Lever Mechanism
AFZE QL AITHT] TEH| ceereveeerereeenieeetee ettt ettt ettt ettt erne e seaae e s sab e sa e sae e sbaee s 8

Upright Shaft & Lower Shaft Mechanism

Feed Mechanism
THOIES TEH| coveeveeveemeemremeetetetetenteste st st st s ae bt ebt ettt et et e e et et e st e st e ebeebeebeeaeeneeneeneennennenne 10

Thread Trimmer Mechanism
AFEL |ttt 14

Needle Bar Driving Mechanism
HESEH QS B H|-eeeeeeevvereeremrumeetiniiieeeirittte s sttt e sttt e s s eae e e e s ae e s s aase e s ssaaaee s ssnaeeessnnns 16

Presser Foot & Tension Release Mechanism

LE22E Q1 AL S35 | BEH|eeeeneneneseseseseseseeeseseseseeesesesesses s s e e tenes e sasaessaeseseseseteseteseseseees 17

Thread Wiper Mechanism
QEOITH TR | cevveenreeenmeeiie ittt sttt e sb e sae e e b e saa e s a e e be e saa e 18

Reverse Button Mechanism
OF K| HIE IHJ| eeeoveeerreeeirie ittt ettt sttt ettt sab e s a e saa e et 19

Program Unit Box & Auto Presser
Lifting Solenoid Mechanism(Option Parts; SPF-5)

S FR=e=XQmMMMIANADPDD

T2)2 SUIE BIA QU TS L2 S T H|cceerveereereerreneenienieseesreeteseessessesseesesns 20
Lubrication

TR DU |- eveenrerneere ettt ettt bbbt h et h bt et e bt bt et s bt et et e bt eabeeae 21
Accessories

OH AT +evvveneeemmmee et e et e e et e e e bt e e e e e e e aaa e e aanas 22
Special Parts For [KM-350A-7N - KM-350B-7N]

[KM-350A-7N - KM-350B-7N] H&2 EE TEH| ccoeeeemmmmmmiiiiiiiii s 24
K [INDEX -++eeeeeeersnsrrrrereeeeeesessansusssseeeeesssssssassssseseeesessesssssssssssseeesssssssssssssseseessssssssssssneseeees 25

NOTE : Parts are Subject to change in Design Without Prior Notice.

1. 20l & ME= e =8 Al KMS2 Ot L= ME 220 LME = J0l oI TIEN CHs =2
Nl = E52=20t F2|0| JtsEiLIC

2. 2 A= Parts Book2Z NAEIUCEZ IIFHZ A2 SV1ELICHL

1. The partsclassified asass'y items may cause damage to the machine or bad sewing when they are
separately assembled. Hence, when they are ordered, they can be purchased asass'y itemsonly.

2. Thisisa partsbook. It cannot be used asa manual.




Machine Body & Thread Tension Adjusting Mechanism
Y X AYH XE M

A-14

IRRARRRA!

= A-65

/ Cagr A0
o | KM-350A
|

|| =l A-37

A-38

! - ' A-1, A-2 ’ ﬂ A-18
= I iy Ij TR i

R =
A-41 A-20 =
vt A23 QO OA23
- A2s O l A-22
A-43 = g A-42

b=

A-34 A-31 A-32

. M W >

pLa
A-33 A-30




SunLhtar

NOTE:

A-7=KM-350A-7S
B-7=KM-350B-7S
A=KM-350A
B=KM-350B
[CJI=Common Part

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
A-1 01-001A-350A Arm, Bed olgt W= 1
A-2 AS-003742-00 A Arm, Bed olgl Wl = 1
A-3 01-001A-357A B Arm. Bed ole} W= 1
A-4 AS-003741-00 A7 Arm. Bed ofgt W= 1
A-5 CMB-BJ006100 B-7 Face Plate ot 1
A-6 CMB-FC005700 Gasket For A-5 Wk 7pAA 1
A-7 DSC-BF008400 Screw(3/16 n =28) E8o] bt A-eUAH(3/16'n=28) 3
A-8 CMB-LA004300 Thread Take Up Cover Al 7] AW 1
A-9 DSC-BF000600 Screw(3/16 n=28) Fgol WA A2AH3/16'n=28) 1
A-10 D PK-CB000900 Face Plate Rubber Cap(L) gt aFepy () FAG-1)| 1
A-11 D PK-CB000200 Face Plate Rubber Cap(S) Hy wFub) (F) AA(3) 1
A-12 CMB-LB003700 Back Cover Z1Z=7 (STD OPTION) 1
A-13 CMB-F C002400 Gasket For A-12 =7 7} 272 (T, B) 1
A-14 DSC-BF000600 A. B Screw(3/16 n = 28) CLolott HupAH(3/16'n=28) | 8
A-14-1 | DSC-BF008400 A-7, B-7 Screw nezeod g3 HAL 3
A-14-2 | DSC-BF000600 A-7. B-7 | Screw CLo|g ZH1pA}b 5
A-14-3 | DSC-BA001800 A-7. B-7 Screw EsPIAHE) 1
A-14-4 | DWS-AA003800 | A-7. B-7 | Washer A= dE oA} 1
A-15 D PK-CB000200 Arm Rubber Cap (L) w3 pRel)(F) sAA3)| 5
A-16 D PK-CB000800 Arm Rubber Cap (S) st AR bl (31 40 3
A-17 D PK-CB001800 Rubber Cap For F-15 Ha F5 9l 1
A-18 D PK-CA000600 Bed Rubber Cap 3 T3 pRab) 1
A-19 D PK-CC000300 A-7, B-7 Code Bushing = 2A) 1
A-20 DSC-HC000300 Bed Base “Front” (A) W= 3 (A) 1
A-21 CMB-BB004500 Bed Base (R) W = wkz] 1
A-22 PSC-AC002600 Screw (M8 x 1.25) $7-7 B HLE(MSX15) | 1
A-23 PWS-CA000400 Spring Washer For A-21 W= ¥k AxE oA 2
A-24 PSN-AA000500 Nut(M8 X 1.25) 47 E (M8 X 1.25) 1
A-25 01-010M-2350 Brand Mark As ul= () 1
A-26 DTC-AH000200 | A-7, B-7 Code Holder “A” F=Fo] “A” 1
A-27 DTC-AH001100 | A-7. B-7 Code Holder “B” F=3}o] “B"(OPTION) 1
A-28 PTC-AH000200 A-7. B-7 Cable Holder(7N) A o] & #Fo]A (7N) 1
A-29 12-016M-2350 A-7, B-7 Earth Line SENES 1
A-30 PTC-AG000100 A-7, B-7 Nylon Clip ol 2 28 3
A-31 CGA-GA003300 A, A7 Needle Plate(A-TYPE) vl (AT) 1
A-32 CGA-GA003400 B. B-7 Needle Plate(B-TYPE) vl=32H(BIE) 1
A-33 DSC-BC000100 Screw(11/64"n=40) A AH(11/64"n=40) 2
A-34 AMB-GA001400 Slide Plate nH I (F) 1
A-35 CMB-BJ005000 Gauge Plate Al o] x| Rzt 1
A-36 DSC-BC000100 Screw(11/64"n =40) 27 AH11/64" n=40) 1
A-37 CMB-LD004900 | A Model Mark (KM-350A) 24 nl=z 1
A-38 CMB-LD005000 | B Model Mark (KM-350B) 24 ol=z 1
A-39 CMB-LD005100 | A-7 Model Mark (KM-350A-7S) 2d np=z 1
A-40 CMB-LD005200 | B-7 Model Mark (KM-350B-7S) zd np=z 1
A-41 CLB-FG000100 Gasket 7}22 1
A-42 CLB-BJ003000 Base For A-41 Fh2A W) o] A& 1
A-43 DSC-BB004000 Screw(3/16"n=28) E¥o] HA| 22uaH(3/16' n=28) 4
A-45 PPN-AD 000100 Pin Hag 7 2
A-47 CMB-HKO002000 Upper Thread Guide Pin And Nut Al qhy & 1
A-49 ATA-PS001200 A-7, B-7 Sub Upper Thread Tension Control Assy| B Z A}=A} 1Set
A-50 DSC-CA001600 A-7. B-7 Screw(11/64"n = 40) FEo] MEUAH1/64'n=40) | 1
A-53 CMB-HK000500 Arm Thread Guide o} A7 o] 1
A-54 DSC-BA000100 Screw(9/64"n =40) E¥o] Wu| 2eubaH(9/64 n=40) 1
A-55 CMB-HKO001900 Thread Guide For A-5 gk A o) 1
A-56 DSC-BA000100 Screw(9/64"n = 40) F¥o] W] 2eubak(9/64 n=40) 1
A-57 ATA-PS003900 A, A-7 Thread Tension Control Ass'y AlzAd AR () A 1Set
A-58-1 ATA-PS004100 B, B-7 Thread Tension Control Ass'y AzA A= (z): Bl 1Set
A-58-2 D PS-BA001200 B, B-7 Thread Tension Adjusting Spring A} ~=3(123B) 1
A-59 CMB-HKO008000 Arm Thread Guide(L) Arm A¢H (L) 1
A-61 DSC-CA000100 Screw(15/64"n = 28) Z 8o 2AH(15/64'n=28) | 1
A-62 DSC-HC000600 A, B Bed Base “Front” (B) W= vk (%) 1
A-63 D PK-CZ000800 Cap For Tension Release Pin AxF7]) A A 1
A-65 DSC-CB000700 Screw(M5) MFm A o] A AL 1




o= R X A

Upper Shaft & Thread Take Up Lever Mechanism

?_2.8 B-23
B8 B33 g B-14 pig B18
c fo) B-3 B-5 .1 o
baxm o ©
B-2 B-6 B-36 B-12 B-1 d [ i i B-20 B-22
i B9 B.15 B-17 (B-19
— B-34
== 0 B-32 .
B-31* | i
|7 £ 2 |
C g= W !
(E I b § | B-37
L SIS |
507 B-34-18 & . |
t1f¥B-342 |
_ B-34-3 |
, Applied
Ref. No. Parts No. Note Name of Parts = | Q' ty Period
B-1 CUS-K C000500 Upper Shaft A} (SERVO4-:L =4195mm) 1
B-2 CUS-CH000101 0Oil Adjusting Pin For B-1 A& 2 249 1
B-3 PPK-BA000400 O-Ring For B-2 A Sk 249 98 1
B-5 CLB-JL001601 Upper Shaft Felter A5 dE 1
B-7 CUS-DA000600 | A, A7 Link Cam(A-TYPE) PERIIINA) 1
B-8 CUS-DA003000 | B, B-7 Link Cam(B-TYPE) 22 A (B) 1
B-9 DSC-BF003700 Screw(9/32 n = 28) Fo| Wk A2ual(9/32'n=28) 1
B-12 DBS-D B008200 Upper Shaft Bushing(F) AE ARA 1
B-14 DBS-D A003001 Upper Shaft Bushing(M) AbZ A 1
B-15 DSC-CA000800 Screw(15/64"n = 28) FHo] ME2Upab(15/64'n=28) | 1
B-16 D CL-AA000102 Upper Shaft Collar A& ghet 1
B-17 DSC-CA000500 Screw(1/4"n = 40) 8o PEAH1/4'n=40) 2
B-18 D GR-AD 000100 Main Shaft Gear A7)0 1
B-19 DSC-CA000500 Screw(1/4"n = 40) FEo] PEpAH(1/4'n=40) 2
B-20 DBS-DB001101 Upper Shaft Bushing(R) A& T4 1
B-22 PPK-AA000100 0il Seal For B-20.21 Az oo A 1
B-23 D PL-AA000200 Pulley £9 1
B-25 DSC-BF000800 Screw(15/64"n=28) Z2o] W2 22 UAH(15/64'n=28) 2
B-26 DSC-BG000200 Screw(5/16 n=24) Z 80| njole] 2-LufAH(5/16'n=24) 1
B-27 08-201A-250A Thread Take Up Lever Ass'y A A 7] (2)110-39070 1
B-28 DSC-CA000500 Serew(1/4"n=40) 2o PEAH(1/4'n=40) 2
B-31 DSC-CA000800 Screw(15/64"n = 28) EHo] ME2Upab(15/64'n=28) | 1
B-32 CLB-FZ001000 Oil Protection Rubber 29 "] 317 1
B-33 CUS-BJ000200 Protection Plate For B-7, 8 qa A A& 1
B-34 Synchronizer Ass’y A=Az oA (%) 1
B-34-1 | 11-020A-2500 Magnetic Holder vt & 1
B-34-2 | 11-022W-2500 Washer For B-34-1 w2 Ev FebA 2
B-34-3 | 11-0218-2500 Screw for B-34-1 w2 e Ev] vt 2
B-34-4 | 13-0000-SE55 Synchronizer Ass’y (Servo) Al A= o] A (Z)Servo 1Set
B-36 CUS-FA000100 Rubber For B-2 A5 w3 24 3% 1
B-37 CMB-LD003800 | A. B Sticker £2 749l 2ElA 1

NOTE:

A-7=KM-350A-7S
B-7=KM-350B-7S
A=KM-350A
B=KM-350B
[J=Common Part




Upright Shaft & Lower Shaft Mechanism
M&E = % OI=S3A

C-2 lcgigm w1
11'. =3
c-4= C-6
Cc-1
cao <2 cz8 o
P o
&
cs2 ca ©¥
¢ ° &
‘o
c-35 | |c22
l ¢ 50-34
C-36
, Applied
Ref. No. Parts No. Note Name of Parts = | Q' ty Period
c-1 CUR-K C000100 Upright Shaft DES 1
c-2 D GR-AD 000200 Upright Shaft Upper Gear(U) AE A7) 1
C-3 DSC-CA000500 Screw(1/4"n=40) FHo] MEUAH(1/4'n=40) | 2
C-4 DBS-D A003700 Upright Shaft Bushing &= AFRA 1
c-6 DSC-CA000800 Screw(15/64"n=28) FEo| HEAH15/64'n=28) | 1
Cc-7 D BS-D A003800 Upright Shaft Bushing(L) &= Al 1
c-8 D GR-AD 000300 Upright Shaft Lower Gear 3= 317]o] 1
c-9 DSC-CA000500 Screw(1/4"n=40) FHo] MEUAH1/4'n=40) | 2
C-10 CLS-K 000701 Lower Shaft 3= 1
C-11 D GR-AD 000400 Lower Shaft Gear 3= 7)o 1
c-12 CLB-JL002400 Lower Shaft Felter 5% dE 1
C-13 DSC-BF007000 Cap Screw For Lower Shaft Oil 3= A E Lo} 1
C-14 DSC-CA000500 Screw(1/4"n = 40) FEo] HEUAN1/4'n=40) | 2
c-15 D BS-D A003900 Lower Shaft Bushing(R) 5l F3A(PBBFE) 1
C-16 DBS-D A004100 Lower Shaft Bushing(R) 3l T3] 1
c-17 D SC-CA000800 Screw(15/64"n=28) Z2o| HELAH15/64'n=28) | 1
C-18 D BS-D A004000 Lower Shaft Bushing(M) 5l FHA)(7.94X20 % 25) 1
C-19 D BS-D A003900 Lower Shaft Bushing(F) 5l A -] (PBB-Insert) 1
C-20 D BS-D A026300 Lower Shaft Bushing(F) = ARA 1
Cc-21 DSC-CA000100 Screw(15/64"n = 28) 2o HEAH15/64'n=28) | 1
Cc-22 DSC-BF004000 Screw(3/16 n=232) F8o ¢k AL AH3/16m=3) | 1
Cc-23 D SP-AA001600 Spring For C-22 3= 99 24 YA} Az 1
Cc-24 D CL-AA001700 Collar For Lower Shaft 99 F= 7lelB) 7H4x17x8 | 1
C-25 DSC-CB001000 Screw(11/64"n = 40) FHo] WEUAH11/64'n=40) | 2
C-26 CHK-HA002100 Rotary Hook Assy 7} (HSH-7.94BTR) 1Set
NOTE: c-27 CHK-HA002000 Rotary Hook Ass'y 7o} (HSH-7.94BSN14) 1Set
c-28 CHK-HA000900 Rotary Hook Assy 71} (HSH-7.94BOHNTR) | 1Set
g C-29 CKH-HA002200 Rotary Hook Ass'y 7}a} (HSH-7.94BOHN) 1Set
’;:;;m:gggg:;g C-30 CHK-HB000600 Bobbin(AL) Bl 1
A=KM-350A C-31 CHK-HB000600 Bobbin(Steel) Byl 1
B=KM-350B Cc-32 CHK-HC001500 Bobbin Case Ass’y 2l Ae|2~(34%) BC-DLN-N | 1Set
[=Common Part C-34 CHK-HHO000400 Inner Bobbin Stopper Z}m}A}o] 1
C-35 DSC-BF001000 Screw(11/64"n =40) F2o| Fa Aeabal(11/64'n=40) | 1
C-36 D WS-CA000100 Washer For C-35 Zhabate] A 1




Feed Mechanism

0jo|E &
D-11
116 D-64
D-94 88(% D-68 D-70 O e 7 D-80
- TT e ‘ :
‘ D-90__ D-93 | ID-81 D-79 ]D-llO
DU7TfAY o (A =mmes ~ %ﬁ | | o
Ny ' Y b D = i -
e’ D92 Y D-88 ‘ . L&"hj E?? O = D-111
i r D-65 1 ''''' p= D-108
b i D-84
i =
D-118 Geid D-120 D- 73 D-82 D-83 lD'85 S) wamt D113

e et 4 = o

D-4
== D-77
D-3 D-76
-7
D75
D-74
D-50
1
D-62 D-48 Bea
—
- 0 “ D-51 !
D53 & rﬁi.sg D-32
® ). G = D45
[ D-52
D-54 .47 e
E D-43
: D-16 8
. D-15 mme= F
D-41 wl - D-44 p21= [N ‘K ==DpD1
D-42,121 D-105 %= .3 D- 14 € = D-23

D-19 D-24

D-104
; D-38 \ ﬁ 0O D-103
OC
4
1 l 1 D-99 D-102

/‘"“‘-l
= =

D-115 D-114




SunLhtar

NOTE:

A-7=KM-350A-7S
B-7=KM-350B-7S
A=KM-350A
B=KM-350B
[CJI=Common Part

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
D-1 CLF-D 002300 A, A7 Feed Cam A Fol= A 1
D-2 DSC-CA001900 Screw(1/4"n = 40) ERo] WEUAN1/4'n=40) | 2
D-3 CLF-D C002600 B. B-7 Feed Cam B To]= B 1
D-4 PSR-AA000400 Stop Ring “C’For C-1, 3 22 284D 1
D-5 CLF-D C002400 Feed Cam C Tol= A C 1
D-6 DSC-CA001100 Screw(1/4"n = 40) FHo] WEZ}AH(1/4"n=40) 2
D-7 CLF-CC000100 Feed Rocker Shaft Connecting Rod | 9 o]% & 1
D-8 CLF-CC000200 Crank Rod FY=m 2= 1
D-9 CFA-CA000300 A-7, B-7 Feed Regulator Link Tol= =4 Y= 1
D-10 CFA-CA001300 A, B Feed Regulator Link Jolv 24 8= 1
D-11 DPN-AA000100 Feed Connection Link Pin(A) geol= A = FA(A) 1
D-12 DSC-BF006300 Screw(11/64"n=40) Fo] ¥ AL YAH11/64'n=40) 1
D-13 CLF-CA000200 Feed Connection Link(A) glol= A4 =A(A) 2
D-14 CLF-CA000300 Feed Connection Link(B) J)ol= AAZ A(B) 2
D-15 DPN-BC001000 Feed Adjusting Link Hinge Pin(A) | Iol= A= 323 (A) 1
D-16 DSC-CA001100 Screw(1/4"n = 40) E¥o] ¥EUAH1/4'n=40) | 1
D-17 DPN-BC001100 Feed Adjusting Link Hinge Pin(B) | I¢]= A3 = 31231 (B) 1
D-18 DSC-CA001100 Screw(1/4"n = 40) F2o] BEAH1/4"n=40) 1
D-19 DPN-AA003900 Feed Connection Link Pin(B) vol= AZA3 = A(B) 1
D-21 D PN-AA004000 Feed Connection Link Pin(C) gel= A48 = F(C) 1
D-22 DSC-BF003600 Screw(11/64"n =40) ERo| b 2 YAH11/64' n=40) 1
D-23 DPN-AA004100 Hinge Pin For D-72 o= 24 94 & x4 1
D-24 PSR-AC000200 E-Ring( $5) EZ($5) 1
D-25 DSC-BF003600 Screw(11/64"n=40) B 8o] ybat 2l A}(11/64 n=40) 1
D-26 CLF-KF000200 Feed Rock Shaft Z=wl ) 1
D-28 D BS-D A006800 Feed Rock Shaft Bushing(R) S EA(F) 1L11X168X20 1
D-29 DSC-CA000100 Screw(15/64"n = 28) F2o| PEAH(15/64'n=28) | 1
D-30 D BS-D A006700 Feed Rock Shaft Bushing(F) 2] ARA 111X 17.74X 16 1
D-31 DSC-CA000100 A B Screw(15/64"n=28) FEo] WEpAH15/64'n=28) | 1
D-32 CLB-FZ000100 0il Cover For D-26, 51 =49 yFup) 2
D-33 CLF-CB000700 Feed Bar Crank ] ukx 95 1
D-34 DSC-BF002600 Screw(3/16"n=32) Fo| Wk A2uak(3/16'n=32) 2
D-35 CLF-KH000100 Feed Bar Shaft By ukx = 1
D-37 CLB-BG002300 Wick Holder For D-35 AA] A A 1
D-38 DSC-BF007700 Screw(1/8"n=44) B8] hzh A-2laH(1/8' n=44) 2
D-39 D WS-AA001500 Washer For D-35 B wkR = 9lA 1
D-40 DSC-BF000400 Screw(15/64"n=28) F8o] ¢t A AH(15/64'n=28) | 1
D-41 CLF-CR000300 Feed Bar Eu] ukx 1
D-42 CGA-GB002200 | A. A-7 Feed Dog(A-TYPE) FY(ATE) 1
D-43 CGA-GB002600 B, B-7 Feed Dog(B-TYPE) EY(BE) 1
D-44 DSC-BF001800 Screw(1/8 n = 44) Fio] Y Ao (1/8'n=44) | 2
D-45 CLF-CD 000400 Sliding Block Eu] ukx 29 1
D-47 DSC-BF007900 Screw(3/16"n=32) F¥o] W] 2eubak(3/16'n=32) 1
D-48 CLF-CB000500 Feed Lifting Bell Arm S =P =(FH)) 1
D-50 DSC-AA001000 Screw(3/16 n = 28) F2o] ¢t A2 AH(3/16'n=128) 1
D-51 CLF-KF000100 Feed Lifting Shaft =4 1
D-52 CLB-BG005300 Stopper For Wick 2 AR AEH 2
D-53 D BS-D A007100 Feed Lifting Shaft Bushing(F) S 2A(H) 1L11X17.46X 20 1
D-54 | DSC-CA000100 Screw(15/64"n = 28) o] HEA(15/64'n=28) | 1
D-55 D BS-D A006800 Feed Lifting Shaft Bushing(R) S BAI(F) 1L11X168%20 1
D-56 DSC-CA000100 Screw(15/64"n = 28) F2o| PE2AH(15/64'n=28) | 1
D-57 CLF-CB000600 A, A-7 Feed Lifting Shaft Crank(R): A-Type | &9 Z& = (%) 1
D-58 CLF-CB003300 B. B-7 Feed Lifting Shaft Crank(R): B-Type | &9 == (%) 1
D-59 DSC-AA001000 Screw(3/16"n=28) F3o] vk 2eubak(3/16'n=28) 1
D-60 D PN-AA003600 Crank Rod Connection Pin =4 =P= 9 1
D-61 DSC-BF003600 Screw(11/64"n=40) E2o| b 2ebal(11/64 n=40) 1
D-62 D PK-CB002500 Rubber Cap For D-26, 51(F) =) $AlulA) 2
D-63 CFA-KF000201 Feed Regulator Shaft ol -V & 1
D-64 PPK-BA000800 O-Ring For D-63 geol= A7) BA 23 2




Feed Mechanism

ojojE A
D116 D-64
o 8% D'r-ei‘8 ek O [ & “Ipgo
‘ D-90_ D-93 ! D81 D-79 Jp-110
DU7TfAY o (A =mmes ~ %ﬁ | | o .
\ 4 . y ) D & Vv -
W D92 W D-88 . ! === QO =} D-111

LA \ ) D-84
D-118 L5204 D-120 D- 73 D-82 D-83

i r . D-65 L.——. . D78 p.10g

\ 1. l
; ¥ i ~ i

4 Songeet® ~ %) D85 ) == D-113

D-4
D-3
7
D-50
1
D-62  D-48 ;.7
—
- 0 “ D-51 B
D53 & & F'L-sg D-32
® ] .G = D45
Eosies it D-52
D-54 .47 7
E D-43
: D-16 ®
& - D-15 m= E:
D4y 4L - D44 p21= fY ' =—ou
D-42,121 D-105%= p3_D-14 € = D-23

D-19 D-24

D-104
! D-38 & “ 0O D-103
OC
4
1 l 1 D-99 D-102

/‘"“‘-l
= =

D-115  p-114




SunLhtar

NOTE:

A-7=KM-350A-7S
B-7=KM-350B-7S
A=KM-350A
B=KM-350B
[J=Common Part

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
D-65 DSC-CA000800 Screw(15/64"n=28) FEo] B} (15/64'n=28) 1
D-66 CFA-D F000101 A-7, B-7 Feed Regulator ol 2A7] 1
D-67 CFA-D F000800 A B Feed Regulator g el A7) 1
D-68 DSC-BF003100 Screw(11/64"n=40) F2o it A 11/64'n=40) | 1
D-69 D CL-AA002800 Collar For D-63 ez A7) & 7}et 1
D-70 | DSC-CA001900 Screw(1/4"n = 40) EHo] B AH(1/4'n=40) 2
D-71 CFA-KF000300 Feed Adjusting Shaft el A 1
D-72 CFA-CC000200 A-7, B-7 Feed Regulating Rod el A 2 1
D-72-1 | CFA-CCO000900 A, B Connecting Rod For Feed Regulator | ¥]o]= ZA7| & 1
D-73 PSR-AC000200 E-Ring( $5) E3($5) 1
D-74 CFA-BJ000300 A-7, B-7 B/T Spring Holder A A ~xF Ey 1
D-75 D SC-BJ000300 A-7, B-7 Screw(9/64"n = 40) F2o| THH A 9/64n=40)| 2
D-76 DSP-AB001400 A-7, B-7 Reverse Feed Spring A7 Y Az 1
D-77 DSC-FH000500 A-7, B-7 Holder For D-76 Ag JAl ~x3 Aol 1
D-78 CFA-KF000100 Reverse Feed Control Lever Shaft g2 YW = 1
D-79 PPK-BA000700 O-Ring For D-78 A5 29 1
D-80 CFA-CB000300 A-7, B-7 Reverse Feed Lever Crank Ass'y A=A #Hw J9A A A(%) 1
D-81 AFA-PS000600 A, B Reverse Feed Lever Crank Ass'y g G QA ZHA(%) 1
D-82 DSC-BA000400 Screw(3/16 n=28) E8o] Ju] 2-EUAH(3/16'n=28) 1
D-83 DSC-BF000500 Screw(11/64"n = 40) F3o] vk 2A-eubaH(11/64 n=40) 1
D-84 DSP-AB003500 A, A7 Spring For D-109 Az Y A= 1
D-85 DSP-AB005100 B, B-7 Spring For D-109 A7 Hw A= 1
D-86 DSC-HDO000600 | A-7, B-7 Holder For D-84, 85 2 o] & YA} 1
D-87 D SN-AA000900 A-7, B-7 Nut (11/64"n=40) -7 E (11/64 n=40) 2
D-88 CFA-KJ000100 Feed Regulator Dial Shaft Feo)l= A tho|d & 1
D-89 PPK-BA001600 O-Ring For D-88 Tholat = o8 2
D-90 CFA-CQ002200 A Feed Regulator Control Plate(4mm) | ©fo]d EA}2(4mm) 1
D-91 CFA-CQ001000 B Feed Regulator Control Plate(5mm) | ©}o]d FA}2H(5mm) 1
D-92 DSC-BF001900 Screw(3/16 n = 28) F2o| Gt A-u}ak(3/16'n=28) 1
D-93 DPN-AA014600 | A, B Pin For D-90, 91 clolat 7 1
D-94 D SP-AA002800 Spring For D-93 tho]at Az 1
D-95 DSD-AA003000 B-7 Reverse Feed Solenoid Ass'y J2 &g 0] =(SBT-5) 1=
D-95-1 | DSD-AA001200 A-7 Reverse Feed Solenoid Ass'y A2 &g o] =(SBT-7) 1=
D-96 CFA-BB000200 A-7, B-7 Bracket For Reverse Feed Solenoid Gz LY o]z Bl 1
D-97 DSC-BB001500 A-7, B-7 Screw (M5 X 0.8) E3o| A A2 PAHM5X08) | 2
D-98 PWS-CA000500 A-7, B-7 Washer For Synchronizer A=z o)A 2~z oM (46) 3
D-99 PSC-AC001200 A-7, B-7 Screw (M6) 87 o] WEE(M6)| 3
D-100 CFA-CB000400 A-7, B-7 Reverse Feed Solenoid Crank A2 S ol FAF 1
D-101 | DSC-FA006300 A-7, B-7 Stud Screw For D-100 A2 &Y ot AT hixp| 1
D-102 | DSC-FA008600 A-7, B-7 Hinge Screw For D-104 A4 &Y xol 92 Fu A U] 1
D-103 | PSN-AA001700 A-7, B-7 Hinge Nut For D-104 AolE 944 YE(B) 1
D-104 | CFA-CC000301 A-7, B-7 Reverse Solenoid Connecting Rod Az &Y ro)l= A F 1
D-105 | DPN-AD004000 | A-7, B-7 Hinge Pin For D-104 97 &fro 94 2T le} ﬂl 1
D-106 | DSC-BF003600 A-7, B-7 Screw(11/64"n = 40) F¥o] vk 2A-eubaH(11/64 n=40) 1
D-108 | DWS-CB000200 Washer For D-78 Hw 2bA 1
D-109 CFA-CM000200 Feed Regulator Lever gz #H 1
D-110 | DSC-BA001400 Screw(3/16"n=32) F&o] JH] 2-2uAH(3/16'n=32) 1
D-111 | DSC-BJ002400 Screw(3/16"n=32) Z20| ujole) 2L} AH(3/16'n=32) 1
D-112 | CFA-FZ000100 Stopper Rubber For D-109 A7 Y 25 (A 1+ 1
D-113 DSC-FA006200 Stopper Stud Screw For D-109 A7 Y 2EH (A}) A} 1
D-114 | 11-019M-2350 A-7, B-7 Terminal Tube(L) £d|rols FH 1
D-115 | 11-018M-2350 A-7, B-7 Solenoid Terminal(12P) LY xrole ZE 1 1
D-116 | DPN-AA(014700 | A-7, B-7 Dial Pin(INSERT) ol F (MK E) 1
D-117 CFA-CQ000100 A-7 Feed Regulator Control Plate(4mm)(INSERT) | t}o]ed Ea}aH(Q1# E) 1
D-118 | CFA-CQ001000 B-7 Feed Regulator Control Plate(5mm)(INSERT) | tho]ed EA}2H(Q1H E) 1
D-119 AFA-PS000100 Dial Shaft Eccentric Stopper tjolad = A AN 1
D-120 DSP-AA005200 Dial Shaft Eccentric Stopper Spring | tho]d & A A&¥ Az 1
D-121 | CGA-GB002700 | A, A-7 Feed Dog (A-Type 1.5mm) EY (uE4 15mm AFF) | 1




Thread Trimmer Mechanism
AR A

E-20

E-22 E-21 E-23

00
\E-lg

E-3 1 E-2 E-16
== @ E.18
E-15
E-17
[ Q
E-16
E-10
v E-38
_‘_.-;‘f
E-12 E-14 E-13 E-11 e
E-39
E-63 i r E-64
E-65 | £ |
@ E-61
£8l E-58
! E-57 U E-62
N
\ = D=
= =
E-59 E-60

E-36 E-37

T
E-35
E-34 §

E-32 E-30
E-31

L |
E-32-1

E-25
DO H
E-24 s

E-27 #o= o)
E-26 E-28

E33 o 1

E-29

E-27-1




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
E-1 CTT-NB000500 A-7, B-7 Fixed Mes A W] A(7AN701) 1
E-2 DSC-BB002000 A-7, B-7 Screw(9/64"n = 40) E8o] A AHUAH9/64"n=40) 1
E-3 DSC-BF006200 A-7, B-7 Screw(1/8"n=40) Fio| vk 2ubx}(1/8" n=40) 1
E-4 DSN-AA001700 A-7, B-7 Nut(1/8"n=40) 74»15(1/8 n=40) 1
E-5 CTT-BJ001100 A-7, B-7 Thread Retaining Plate A 7}l A 1
E-6 D SC-BJ000200 A-7. B-7 Screw(11/64"n = 40) o] A ALPHI/E n=40) 1
E-7 DWS-AA001100 | A-7, B-7 Washer For E-5 e IEDE 1
E-8 CTT-NA000600 A-7 Rotary Mes 3) 2 W] A (7AN414) 1
E-9 CTT-NA001000 B-7 Rotary Mes 3) AW A~ (7AN414) 1
E-10 DSC-BB001400 A-7, B-7 Screw(11/64"n = 40) AA e BREE(11/64'n=40) | 2
E-11 CTT-BF000100 A-7, B-7 Thread Trimming Holder AbE &Y 1
E-12 PSR-AA000200 A-7, B-7 Stop-Ring For E-11 2312 (15D) 1
E-13 DWS-AA005100 | A-7, B-7 Washer For E-11 AHE &Y b4 1
E-14 PBR-BA001200 A-7, B-7 Needle Bearing o] = o] 1
E-15 CTT-CA000400 A-7, B-7 Thread Trimming Lever Connecting Link | A& #|¥] {43 = 1
E-16 DSC-FA005600 A-7, B-7 Stud Screw For E-15 A g A4 A Tt 2
E-17 D SN-AA000900 A-7, B-7 Nut(11/64"n =40) -7 E(11/64"n = 40) 1
E-18 CTT-CB000600 A-7, B-7 Thread Trimming Lever A E 1
E-19 PSC-AC000600 A-7, B-7 Screw(M6) %4-?“&%01 B¢ E(M6) 1
E-20 CTT-KF000200 A-7, B-7 Thread Trimming Shaft N 1
E-21 DWS-AA005200 | A-7, B-7 Washer For E-20 AH4 % 2} A 1
E-22 PSR-AC000100 A-7, B-7 E-Ring( $9) AeJA == (EF 9) 1
E-23 D CL-BA000600 A-7, B-7 Return Spring Guide Bushing el Az Jlol= RA 1
E-24 DSP-AA002500 A-7, B-7 Slide Arm Return Spring Zelol= olgt gEl Az 1
E-25 CTT-CM000501 | A-7, B-7 Slide Arm Zalo| = o}t 1
E-26 CT'T-CL000300 A-7, B-7 Roller 289 1
E-27 DSC-GA000400 A-7, B-7 Stud Screw For E-26 Z29 thia} 1
E-27-1 | DWS-CA000100 | A-7, B-7 Washer 214 1
E-28 DSN-AA000600 A-7, B-7 Nut(3/16"n=32) 271 E(3/16'n=232) 1
E-29 CT'T-FB000200 A-7, B-7 Cushion Washer For E-20 A 13(B) 2
E-30 CTT-CB000700 A-7, B-7 Cam Follower Crank A 2% A=A 1
E-31 D SC-BJ002000 A-7, B-7 Screw For E-30 gk AseE N aAYAL [ 2
E-32 DSC-BF007200 A-7, B-7 Stopper Screw AEFH ZA Ui 1
E-32-1 | CTT-FD000200 A-7, B-7 Cushion Rubber For E-32 2EY FA 33 1
E-33 DSN-AA000400 A-7, B-7 Nut(15/64"n =28) 47 E (15/64"n=28) 1
E-34 DPN-BB001200 | A-7, B-7 Stopper Pin ENE ] 1
E-35 DSP-AB001000 A-7, B-7 Spring For E-30 Abd A 22 3q3 Axg| ]
E-36 CTT-BB000800 A-7, B-7 Spring Holder AxzE Ao 1
E-37 DSC-BF000600 A-7, B-7 Screw(3/16 n =28) B¥o] vt 2-euak(3/16'n=28) 2
E-38 CTT-DF000100 A-7, B-7 Thread Trimming Cam b8 7 1
E-39 D SC-CB000400 A-7, B-7 Screw(1/4"n = 40) $77 9 2o] WEAH1/4'n=40) 2
E-40 CTT-CMO000600 A-7, B-7 Clutch Lever Ass'y =97 #{8¥(x) 1Set
E-41 DSC-FH000200 A-7, B-7 Stud Screw For E-40 ZH A 4y zZE A A 1
E-42 DSN-AA000400 A-7, B-7 Nut(15/64"n =28) 27 E(15/64"n=28) 1
E-43 DSC-FD 000300 A-7, B-7 Clutch Lever Moving Pin Screw T2 o3 chix} 1
E-44 DSC-FA005700 A-7, B-7 Stud Screw For E-48 L8 xol= AT A 1
E-45 DSN-AA000600 A-7, B-7 Nut(3/16"n=32) $-7MA E(3/16'n=32) 1
E-46 CTT-BJ001200 A-7, B-7 Base Plate Wo] 2~ EdolE 1
E-47 DSC-BF000600 A-7, B-7 Screw(3/16 n=28) Fio] vhab 2euak(3/16'n=28) 3
E-48 CTT-CA000500 A-7, B-7 Solenoid Connection Link LYol A4 A 1
E-49 DPN-ADO003300 | A-7, B-7 Solenoid Pin P =] 1
E-50 D SC-BF006300 A-7. B-7 Screw(11/64"n=40) Tl WA A2AH11/64'n=40) | 1
E-51 PSR-AC000200 A-7, B-7 E-Ring( $5) E3($5) 1
E-52 DSD-AA001000 A-7, B-7 Thread Trimming Solenoid Ass'y A2 £ o] =(STT-5) 1set
E-53 CTT-BB000700 A-7, B-7 Base For E-52 AP £ o]z wo] A 1
E-54 PWS-CA000500 A-7, B-7 Washer For E-53 AAz Wo] A AL A (46) 2
E-55 DSC-BF000700 A-7, B-7 Screw(15/64"n = 28) FEo] ¢k ALUAH(15/64 n=28) 2
E-56 CTT-BH000101 A-7, B-7 Bobbin Catcher EEEES 1
NOTE: E-57 CTT-BH000201 A-7, B-7 Bobbin Catcher Lever Bl °\}"—"'3,% B 1
E-58 CTT-BF000200 A-7, B-7 Bobbin Catcher Holder A Flo) 1
E-59 DSC-BF000100 A-7, B-7 Screw(1/8"n=44) B8] hzh A-LalaH(1/8' n=44) 2
e E-60 DSC-BF000100 A-7, B-7 Screw(1/8"n = 44) E8o] I Aol xH(1/8'n=44) | 2
B-7=KM-350B-7S . v Bl 1w
A=KM-350A E-61 DSP-AC001700 A-7, B-7 Bobbin Catcher Spring wul ols Az 1
B=KM-3508 E-62 PSR-AC000500 A-7, B-7 E-Ring( ¢ 6) E3($6) 1
[=Common Part E-63 CTT-FD 000100 A-7, B-7 Stopper Rubber For E-56 Hul olHE AEew 1
E-64 DSC-HC000400 | A-7. B-7 Bed Base “FRONT (B) W= 9 (A) 1
E-65 DSC-CA001500 A-7. B-7 Screw(15/64" n=28) 2o HELAH15/64'n=28) | 1




Needle Bar Driving Mechanism
HISO 2F &

F-19 F-19
| ] (]
F-17 -
F18(} ¢y ) F-18
e e—
ol F-14 F-15 F-16g 1 .01
a F_12 F'20
. o] =i F-22
F-11' FoH — F-10 F-23 '
F-34 F-33
31 | ||
- o F-24
F2 I
11
F-3 -
F-1-1{] F-1 F-26
- o =t 4 F-28
F-27 F-25
F-38
F-37 T F-369 ﬁ F.29
| F-39
F-40 ! L 1 F30
, Applied

Ref. No. Parts No. Note Name of Parts = | Q' ty e
F-1 ANB-PS000601 Needle Bar Frame vl 3o ¢ (110-03559) 1
F-1-1 DSC-CA002400 Screw Bl ZAIAL(45/5) 1
F-2 CNB-BK001801 Needle Bar Frame Guide visd 39 Y 7ol 1
F-3 DSC-BA000200 Screw(9/64 n = 40) E4o] W] 22ubaH(9/64 n=40) 2
F-3-1 D SN-AA002000 Stud Nut gpols] AF"A"dA chipl e | 2
F-4 D BS-D A025700 Needle Bar Frame Shaft Bushing T EEREE 1
F-5 DSC-CA000300 Screw(3/16 n=28) E o] HE=1AH3/16 n=28) 1
F-6 CNB-BK001900 Slide Block Guide Zelol= 28 Jleo|= 1
F-7 DSC-BA000400 Screw(3/16 n = 28) E¥o] Wu] 2-oubak(3/16' n=28) 1
F-8 PBR-BA004000 Needle Bearing Y o] & w]o]3] (B2913-412-NOO) 1
F-9 CUF-CA001900 Driving Link L= 3= 1
F-10 D PN-AA014000 Needle Bar Link Pin st Y=+ 2
F-11 DSC-BF006500 Screw(9/64 n = 40) B8 o] yhat AHoUbAH(9/64 n=40) 2
F-12 CUF-CB002100 Driving Crank(F) L% Z= A(H) 1
F-13 DSC-BF001100 Screw(3/16 n = 28) ERo| Wzt 2-ei}(3/16'n=28) 1
F-14 D BS-D A025300 Rock Shaft Bushing(F) L5 BAGD 1
F-15 CUF-K 000700 Needle Feed Connection Shaft AL AAd= 1
F-16 D BS-D A025400 Rock Shaft Bushing(R) S 5E XA (T%) 1
F-17 DSC-CA000300 Screw(3/16 n=28) F o] HEAH3/16 n=28) 1
F-18 D CL-AA008100 Collar For F-15 A& AAZE J1et 2
F-19 DSC-CA000100 Screw (15/64 n =28) EHo] ME=UAb(15/64'n=28)| 4
F-20 CUF-CB002200 Driving Crank(R) L FWRAHR) 1
F-21 DSC-BF001100 Screw(3/16 n = 28) ERo| Wzt 2-2}(3/16'n=28) 1
F-22 DSC-FA019200 Stud Screw For F-20 o% FH=3 (F) thii 1
F-23 DSN-AA000400 Nut(15/64 n =28) |-7h E (15/64"n=28) 1
F-24 CUF-CC001900 Needle Feed Connection Rod e JAZe 1
F-25 DSC-GC000700 Needle Feed Connection Rod Shaft | X4+ Jd74Z= &= 1
F-26 D WS-AA014400 Washer For F-24 Z3 A} oA 1
F-27 DSN-AA000400 Nut(15/64 n =28) |-7h E (15/64"n =28) 1
F-28 DSC-CA002300 Screw(11/64 n = 40) Z¥o| upale) A-LUAH(11/64'n=40) 1
F-29 CLF-CB003200 Level Feed Crank(R) ESEEIECE)) 1 NOTE:
F-30 DSC-AA003400 Screw(9/32"n =28) $-7 B2E(9/32'n=28) 2
F-33 CNB-KA003000 | A, A7 Needle Bar(A-TYPE) vl (A) 1 A-7=KM-350A-7S
F-34 CNB-KA003200 | B, B-7 Needle Bar(B-TYPE) vl (BJF) 1 -
F-35 CNB-CD 000201 Needle Bar Guide Slider Block Hls ohy 29 1 B-7=KM-350B-7S
F-36 CNB-HKO000400 | A, A7 Needle Bar Thread Guide(A-TYPE) | o}t AlShl (AR 1 A=KM-350A
F-37 CNB-HK002100 | B, B—7 Needle Bar Thread Guide(B-TYPE) | v}t Ao 1 B=KM-3508B
F-38 DSC-BF000100 Screw(1/8"n = 44) 8o A AeuaH(1/8n=44) | 1 [[]=Common Part
F-39 A, A7 Needle vl 1
F-40 B. B-7 Needle = 1




Presser Foot & Tension Release Mechanism
RS A ST A

Rl G-36 ___—
j'.%_ — G-37
G-3 TJ G-2 - T TG-38
g e G-39
g G-5 G-27
G-4 G-20 G-24 ,) v
' c < G322 j G-26
E C - i
To1o G-25 T
G131 16 O -G22 G-29
Glds = t G 21 G-43
o o G-18 Lo
G-13
| G117 G-23 u . 1 .G-44
i G-35
oo e -8 ¢ G-34 & G31
1 G-9 G-33 G-28
- . G-6
G-12 ‘
T — )
G-10 G-11 ET 1
G-42 ' G-40 G-46
G-41 G-45
= , Applied
Ref. No. Parts No. Note Name of Parts = | Q' ty Period
G-1 DSC-HA000100 Screw (9/16 n =20) 2| %*E—:HIZ:F Z}%‘/]”\P(Q/lﬁ n=2) 1
G2 DSN-CC000100 Presser Adjusting Nut g A P YE 1
G-3 DSP-AA001700 A, A7 Presser Adjusting Spring(A-TYPE) | &8 4 2Z3(AF) 1
G4 D SP-AA006200 B, B-7 Presser Adjusting Spring(B-TYPE) | & & A= (BF) 1
G-5 CPB-K C000300 Presser Adjusting Bar REEEL 1
G-6 CPB-KB000100 Presser Bar =Y 1
G-7 D BS-D A004200 Presser Bar Bushing = B4 1
G-8 CPB-BF001300 Presser Bar Holder = Ao 1
G-9 DSC-BF003100 Screw(11/64 n = 40) I Eo] J& 22 K11/ n=40) 1
G-10 AGA-PS002100 A, A7 Presser Foot Assy(A-TYPE) S3HNZ): AF 1Set
G-11 AGA-PS002700 B, B-7 Presser Foot Assy(B-TYPE) 24 Z): Bl 1Set
G-12 DSC-BA000200 Screw (9/64 n = 40) Z o] JIn] Z-EUAH9/64 n=40) 1
G-13 CPB-CM000300 Presser Lifter = 2] 1
G-14 D WS-AA003800 Washer For G-13 AZ E oM 1
G-15 D SC-BJ000300 Screw (9/64" n =40) ZEo] Tt AR AH9/64 n=40) 1
G-16 CPB-D F000300 Presser Lifter Cam Shaft = &= RS 1
G-17 PPK-BA000400 O-Ring For G-16 A= 5 249 07 1
G-18 APM-PS000501 Presser Lifter Link = 27 ga 1Set
G-19 DSC-FH000700 Hinge Screw For G-18 25 23 g3 A P} 1
G-20 PSR-AC000200 E-Ring( 85) EZ(45) 2
G-21 D CL-AA008000 Collar For Trust EZAE I} 1
G-22 DSC-BJ001100 Screw(9/64 n = 40) ZHo] bzt 2R AH9/64 n=40) 1
G-23 CPM-CMO002400 Presser Lifter Lever e ER 1
G-24 CPM-BH000300 Presser Lifter Connection Bar = 2] 9EE 1
G-25 DSC-FC000100 Stud Screw For G-24 2 2] A8 thipp 1
G-26 CPM-CA001600 Knee Lifting Link He 38 e 1
G-27 DSC-FA006000 Hinge Screw For G-26 e 9% g3 A JA} 1
G-28 CPM-CR000800 Knee Lifting Bar 722 s5u 1
G-29 DSC-FA000700 Hinge Screw For G-28 L2 oW 3A] A} 1
G-30 CTR-CA001200 Tension Release Link A2 #3 1
G-31 DSC-FA018900 Screw For G-30 Al=27] 23 thja} 1
G-32 ATR-PS000600 Tension Release Plate A=F7] 3HZ) 1Set
G-33 DSC-FH000300 Hinge Screw For G-32 Al=27] 3} A} 1
G-34 PSR-AC000400 E-Ring( ¢3) B ECEEEREE 1
NOTE: G=35__| DSP-ABO04T00 Spring For G-32 A7) A 1
: G-36 ATR-PS000100 A-7, B-7 Tension Release Cable(Ass’y) A=Z7] Ao B(Z) 1Set
G-37 CTR-BG000300 A-7, B-7 Tension Release Cable Holder(U) Al=27] A o] EAto](U) 1
A7=KM-350A7S | [G=38 DSC-BB004000 | A-7. B-7 | Screw(3/16 n=28) o] A HE R 3/61=2) 1
G-39 D SC-BF003600 A-7, B-7 Screw (11/64 n =40) o] 2k 2R (11/64 n=40) 1
B-7=KM-350B-7S | ["G-40 DSC-HZ001100 | A~7. B-7 | Cable Connection Bolt A= e 25 1
A=KM-350A G-41 PSN-AA001700 A-7, B-7 Nut For Cable Connection Bolt "B [ A¢|& ¢2 JE(B) 1
B=KM-350B G-42 DSN-AA002400 A-7, B-7 Nut For Cable Connection Bolt "A” [ A¢|& o2 JE(A) 1
[=C Part G-43 CLB-BH000400 A-7, B-7 Tension Release Cable Holder(M) AEzlo] AxE 1
=Lommon Fart | =7 DSC-BF000600 A7, B7 Screw(3/16 n=28) S| A AU /160=8) 1
G-45 CTR-BG000300 A-7, B7 Tension Release Cable Holder(L) AL27] A o] Ezte](L) 1
G-46 D SC-BF003600 A-7, B-7 Screw (11/64" n = 40) 3 Ho| wbzk AU AN(11/64 n=40) 1




Thread Wiper Mechanism
oro|m A

H-25
‘@
c . H-26
j ==
k
s H-13
- o H-14 H2
[ g i i H-4
' H-8 © H-6
Lo - H-
| o v H-3 i
H-1
[ B §
H-9 H-5
[
Ref. No. Parts No. Note Name of Parts = | Q'ty Apr;?il:)%d
H-1 AWP-PS000800 A-7, B-7 Wiper Bracket Ass'y glels vEpl(#) 1Set
H-2 DSC-BF000600 A-7, B7 Screw(3/16"n=28) F8o] ¢k A2 AH(3/16'n=28) 2
H-3 CWP-KC000300 | A-7, B-7 Wiper Rotation Shaft slels IHE 1
H-4 PSR-AC000200 A-7, B-7 E-Ring( $5) E3(¢5) 1
H-5 CWP-BH000200 | A-7. B-7 Wiper 9}o] 5 1
H-7 DSC-BA000100 A-7, B-7 Screw(9/64"n = 40) F8o] Ju] AU AH9/64"n=40) 1
H-8 AWP-PS000200 A-7, B-7 Wiper Crank Ass'y Sloly mAA(XF) 1Set
H-9 PSC-CB000200 A7, B-7 Screw(M4) 4T Ee] AEFHAHMY) | 2
H-10 DSC-FA000800 A-7, B-7 Hinge Screw For H-8 AIA1 94 3 P HEF) 1
H-11 DSN-AA000900 A-7, B-7 Nut(11/64"n =40) $-7h E (11/64"n=40) 1
H-12 CWP-CA001200 | A-7. B-7 Wiper Rod s}olg 2= 1
H-13 DSC-FA000800 A-7, B-7 Hinge Screw For H-12 AL 94 P2 P HED) 1
H-14 D SN-AA000900 A-7, B-7 Nut(11/64"n = 40) |7 E(11/64"n = 40) 1
H-15 AWP-PS000300 A-7, B-7 Wiper Driving Link Ass'y ol 2 EYIA (%) 1Set
H-16 DSC-FA000900 A-7, B-7 Hinge Screw For H-15 9}z 2583 3A A} 1
H-17 DWS-AA000600 | A-7, B-7 Washer For H-15 259 HA 1
H-18 DSN-AA000600 A-7, B-7 Nut(3/16"'n=32) $-7MA E(3/16'n=32) 1
H-19 CWP-CA000100 | A-7, B-7 Wiper Solenoid Connection Link S}olg] &Hrole dAYT 1
H-20 DSC-FA000800 A-7, B-7 Hinge For H-19 A2AD 92 §32 HHHES) 1
H-21 DSN-AA000900 A-7, B-7 Nut(11/64"n =40) -7 E(11/64"n = 40) 1
H-22 DSP-AC000200 A-7, B-7 Wiper Spring g}olz A~z 1
H-23 CWP-BB000100 | A-7, B-7 Wiper Base 2lo]5 o]~ 1 NOTE:
H-24 DSC-BF000600 A-7, B-7 Screw(3/16"n=28) F8o] b AHeUAH(3/16'n=28) 3
H-25 CWP-LA000400 | A-7. B-7 Wiper Cover 9ol A 1 A-7=KM-350A-7S
H-26 DSC-BA000100 A-7, B-7 Screw(9/64"n = 40) F2o] Ju] A2UAH9/64'n=40) 2 B-7=KM-350B-7S
H-27 DSD-AA000800 | A-7, B-7 Wiper Solenoid Ass'y 9}os &8 o] =(SWP-5) | 1Set A=KM-350A
H-28 PSC-BA000100 | A-7, B=7 | Screw(M3x05) Z8o] W) 2L AH(MIX05) 4 B=KM-3508
H-29 PWS-CA000100 | A-7. B-7 Spring Washer For H-27 &Y ro|z BA AxmE oA | 4 LR G P!
H-30 PWS-AA000500 A-7, B-7 Washer For H-27 Ld| ol B 9 ola 4




Reverse Button Mechanism
AXIHE A

—
@
N

NOTE:

A-7=KM-350A-7S
B-7=KM-350B-7S
A=KM-350A
B=KM-350B
[CJ=Common Part

" \
7 )
‘ \
e 4
-6 -6 | 32 =
I-11 1 e}
|
I-8 }
-5 45 - \ —
(o |
-2 ‘ 14
h 1 F——
1-9
e |
1o 81
= , Applied
Ref. No. Parts No. Note Name of Parts = | Q' ty Period
I-1 CRB-LC000100 A-7, B-7 Reverse Button Ass'y HE Ao~ 1
-2 DSC-BF008400 A-7, B-7 Screw(9/64"n = 40) T TIEA ALUAH9/64 n=40) 2
1-3 12-131A-5607 A-7, B-7 Reverse Button S/W Ass'y A7 WE A9 X (X) 1Set
14 D SC-BJ005500 A-7, B-7 Screw(M2 X 0.4) 2292 TABE(M2X04) 2
I-5 DPN-AA003501 A-7, B-7 Reverse Button Actuator Pin Az HE 257 1
1-6 PSR-AC000100 A-7, B-7 E-Ring( $9) AeA = = (EY9) 2
1-7 ARB-PS000800 A-7, B-7 Reverse Feed Control Lever Gz 2= Y (x) 1
1-8 DSC-BA001100 A-7. B-7 Screw(11/64"n=40) E2o| W] 2HbAK(11/64 n=40) 1
1-9 DSP-AC002200 A-7, B-7 Spring For I-7 Az WE AYA r2u Az 1
I-10 CRB-FD 000100 A-7, B-7 Insulated Rubber 292 v A % 1
I-11 DPK-CB001900 A-7, B-7 Reverse Button Cable Bushing Az W E Aleold RA 1




Program Unit Box & Presser Lifting Solenoid Mechanism
o= SUE %A U XIT £ 28 A

J-7
J-7l-f15 = .
J-!—6T - e pEEN
X 0000 i
) J-7-7 . %
:} o Kt
J-7-8 e
111 : i
u 11 386
1 J-8-2
J-8-1
= , Applied
Ref. No. Parts No. Note Name of Parts = | Q' ty Pl
J-7 KM-2507 A-7, B-7 Auto Knee Lifter Solenoid Ass'y A5 22 2% &Y ro]=(2) | 1Set
J-7-1 HEC-2507 A-7, B-7 Auto Knee Lifter Solenoid Ass’y A% L2 &2RFA|(SPF-5) 1
J-7-6 DSC-BF000700 A-7, B-7 Screw(15/64"n = 28) Fo] ¥k ALUAH(15/64 n=28) 3
J-7-7 DWS-AA014400 | A-7, B-7 Washer For J-7-4, J-7-5 23 A 94 4
J-7-8 DSN-AA000700 A-7, B-7 Nut(15/64"n = 28) 97 E(15/64'n=28) 4
J-7-9 CPM-CB001301 A-7, B-7 Knee Lifter Connection Crank s 1288 9474 3 A(AK) 1
J-7-10 DSC-BF001100 A-7, B-7 Screw(3/16 n =28) 2] bk 2ot xH(3/16' n=28) 1
J-7-11 | CMB-LB008200 | A-7. B-7 Back Cover For Knee Lifter A5 288 =7 (AK) 1
J-7-12 DBS-D A028100 A-7, B-7 Knee Lifter Shaft Bushing e RegdE BA(AK) 1
J-7-13 | PPK-AD000100 | A-7. B-7 0Oil Seal For J-7-12 AE Re2edE 209 H(AK) 1
J-7-14 | DSN-CY000600 | A-7. B-7 Nut For Knee Lifter A% B2 28 YE(AK) 1
J-8-1 APM-PS001200 A-7, B-7 Knee Lifter Shaft s 2 £9%(2)(AK) 1
NOTE:
J-8-2 DWS-AA011800 | A-7, B-7 Washer For J-8-1 A7 g 2A 1
. A-7=KM-350A-7S
J-8-4 DCL-AA005000 | A-7. B-7 Collar For J-8-1 A% 2o slel(AK) 1 B-7=KM-350B-7S
A=KM-350A
J-8-5 DSC-CA000400 A-7, B-7 Screw(11/64"n = 40) E2o] PEAH11/64'n=40) 2 B-=KM-350B
[CJ=Common Part
J-8-6 D SC-BF000600 A-7, B-7 Screw(3/16"n=28) tho|otat Hupak(3/16 n=28) 2




=54

Lubricaiton

K-18

K-15 -Lro :-K}lfi

mK-14

K-9

I—

K-9-9 K-9-8

i

| r - K-9-i5 ®] :k-9-16 ”—],

‘O
| N

NOTE:

A-7=KM-350A-7S
B-7=KM-350B-7S
A=KM-350A
B=KM-350B
[CJ=Common Part

Ref. No. Parts No. Note Name of Parts = | Q'ty Apieil&d
K-1 CLB-JJ000400 0il Gauge Window +3 1
K-2 PPK-BB000100 O-Ring For K-1 43 O-Ring(G25) 1
K-3-1 CLB-JG000300 0il Return Tube 35 vlo|xz 1
K-3-2 44-052C-3500 Oil Return Felter(A) 3e AE(A) 1
K-4 CLB-BH002000 Oil Return Felter Holder gl% WEA} o] 1
K-5 CLB-BG002200 Oil Return Pipe Holder 3t5 dlol =4t 1
K-6 DSC-BF000600 Screw(3/16 n=28) FEo] A} (3/16m=28) | 1
K-7 ALB-PS002400 Upper Shaft Oil Pipe Ass'y A= F5 Tl xZ(x) 1
K-8 CLB-JF000500 Oil Pipe For Lower Shaft &= Ff Tlol= 1
K-9 ALB-PS000700 Oil Pump Ass'y Y H=(x) 1Set
K-9-1 CLB-JC000200 0il Pump Body 29 Hx B4 1
K-9-2 | PWS-CA000200 Washer For K-9-1 o9 Pz 24 A G| 3
K-9-3 | DSC-BJ000300 Screw(9/64"n = 40) Feol FEHA ALPAHY/6L n=40) 3
K-9-4 CLB-JP000500 Nipple For Oil Return Pipe 37 glolzZ Y= 1
K-9-5 CLB-JP000601 0Oil Nipple For Lower Shaft 3% F4 JUE 1 Apr. 29. 10
K-9-6 CLB-BR000100 Impeller A 1
K-9-7 CLB-CN000200 Piston IAE 1
K-9-8 DSP-AA002700 Piston Spring IAE AxE 1
K-9-9 DSC-BF007400 Pin Screw For K-9-8 A8 Az v} 1
K-9-10 | PPN-AF000900 Pin For K-9-8 I A~E A3 FA(RP 2X8) 1
K-9-11 | CLB-LB000100 Cover For Oil Pump 29 F= AY 1
K-9-12 | CLB-JMO000400 Oil Pump Cap 29 H= PE} A 1
K-9-13 | CLB-BG002100 Magnetic Holder A}A 7o) 1
K-9-14 | DSC-BA000100 Screw(9/64"n =40) E8o] Y] AHUAH9/64"n=40) 4
K-9-15 D CL-AA001500 Collar For Impeller Shaft 249 F= 7}z 1
K-9-16 | DSC-CA000400 Screw(11/64"n = 40) FEo] BEFAH(11/64'n=40) 2
K-12 CLB-BB000301 Oil Pump Bracket 29 F= v 1
K-13 DSC-BF000600 Screw(3/16 n=28) F8o] ¢k A} (3/16'm=28) | 3
K-14 DSP-AC002300 Oil Pump Connection Spring 29 FHz xQE ~AxF 1
K-15 D CL-AA002600 Oil Pump Connection Collar $9d F= 2E FlHR) 1
K-16 DSC-CA001600 Screw(11/64"n = 40) F2o] HEAH(11/64'n=40) | 2
K-17 CLB-JL010600 Oil Return Felter(B) 32 A E(B) 1
K-18 CLB-BH002000 Return Oil Felt Presser 35 AE Ao 1




Accessories
A M MY

R B e s s s
' L36 L-40 ﬁ 5 oL-34
t L-35 L-44 © @ _I‘ 2 L33
L42 | LL41 |43

L-45 .




SunLhtar

NOTE:

A-7=KM-350A-7S
B-7=KM-350B-7S
A=KM-350A
B=KM-350B
[CJI=Common Part

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
L-1 CAC-MHO000100 Accessory Box A A E] v 1
L-2 PTL-BA000100 Driver(Large) =g}o] ¥ (k) 1
L-3 PTL-BA000200 Driver(Middle, Small) =&t (H, /) 1
1.-5 Needle(A-Type) Hh=(A%) 5
L6 Needle(B-Type) Hl=(B3) 5
L7 CHK-HB000600 Bobbin(AL) nul 4
L-9 DTL-CC000100 | A-7, B-7 Spanner T4 WA A 2484 Ay 1
L-10 PTL-AB000100 | A-7, B-7 L-Wrench(2mm) L& %] (2mm) 1
L1 CTT-NB000900 | A-7, B-7 Fixed Mes A H) A (7AN701) 1
L-12 CAC-MA000500 Head Cover Al AW (R) 1
L-14 CAC-JB000200 Oil Tank 2d A 1
L-15 D TC-AK000300 Magnetic 2AHA 1
L-16 CST-BB002500 Head Hinge ik 2
L-17 CST-FF000400 Rubber Cushion For Hinge A AF(KR) 2
L-18 CST-FD001100 Head Support Rubber “A” 3R 3F(H1) 2
L-19 CST-FD 001200 Head Support Rubber “B” A 315 2
L-20 Nail 7 8
L-21 CST-CR000400 Head Rest u| A BT 1
L-22 CMB-LA006100 Belt Cover “A” WE 7w “A”(SERVO) 1
L-23 CMB-LA020000 | A-=7N, B-7N | Belt Cover “A”(For NP Motor) W e 7w “A”(NP) 1
L-24 CMB-LA006200 Belt Cover “B” WwE FAu“B" 1
L-25 DSC-BJ005600 Screw(5/16 n=24) E2o| Ttz ALUAL(5/16'n=24) | 2
L-26 D WS-AA002900 Washer For 1-22, 23 ANE FYAL 944 2
L-27 DSC-BA000400 Screw(3/16"n=28) Fio] Wu| 2-2ubak(3/16'n=28) 1
L-28 D WS-AA000600 Washer For L-22, 23 A5 FHA 1
L-29 PSC-DD 000100 Nail For L-24 Hija} 2
L-30 AAC-PS000101 Bobbin Winder Ass'y A7) (=) 1Set
L-31 CST-JA000800 0Oil Pan od A 1
L-32 CAC-MG000300 0il Pan Gasket 29 3 7kAA 2
L-33 DSC-BF006100 Serew (M8X1.25) E¥o] W ALK (M8X 1.25) 1
L-34 CST-FB000200 Packing For L-33 vl g FHuls) ALe 2 1
L-35 CLB-JP002500 0Oil Pan Nipple 2 A Ys 1
L-36 DSC-CA000100 Screw(15/64"n = 28) FHo] HEUAH15/64'n=28)| 1
L-37 43-001A-1600 Knee Lifting Assembly 5 2H (=) 1
L-37-1 | CST-KC001300 Knee Lifter Shaft T2 lE 1
L-37-2 | CST-FZ000100 Knee Lifter Pad D 1
L-37-3 CST-J000401 Knee Lifter Pad Insert Plate 22 ubx y1abo)gl 1
L-37-4 CST-CA000200 Knee Lifter Lever T2 23 4 1
L-37-5 | DSC-AA002700 Set Screw For L-37-4 2e2 wky J474 g3 FAgab| 1
L-37-6 CST-CB000300 Knee Lifter Arm Joint Complete T2k H4 FHF 1
L-37-7 | DSC-CC000100 Screw(5/16"n=18) Az & AH5/16'n=18) | 2
L-37-8 | CST-KC001200 Shaft For L-40 AolA = 1
L-38 PSR-AC000100 E-Ring( $9) AefA & H(EH $9) 1
L-39 CST-MF000100 Thread Stand Ass'y Algl] ZLo|(x) 1Set
L-40 CST-BB002900 Knee Lifting Controller A o] A 1
L-41 DSC-AA000300 Screw(15/64"n=28) $-7} B2E(15/64 n=28) 1
L-42 DSC-BA002700 Screw(15/64"n=28) F2o| u] AeUaK(15/64'n=28) | 1
L-43 DSC-CA004600 Screw(15/64"n=28) F2o| u] AeaK(15/64'n=28) | 1
L-44 DSN-AA000400 Screw(15/64"n = 28) 27 E(15/64"n=28) 2
L-45 D SP-AC005600 Spring For L-40 AolA ~=2 1
1L.-46 CST-CR000500 Knee Base Rubber FTeezy vy ) 1
L-47 DPK-CB000800 | A-7, B-7 Rubber Cap For L-31 vhs] AFRA vl (31AY) 1
L-48 DPK-D C000300 Packing oA FHHA ¥ 1
L-49 CGA-GA003300 | A, A-7 Needle Plate(A-Type) AT(AF) 1
L-50 CGA-GA003400 |B, B-7 Needle Plate(B-Type) A 2(B3) 1
L-51 CAC-JB000100 Oil Tank 4=} 1
L-52 CLB-JG000300 0il Return Tube 35 vlo|z 1




Special Parts For

[KM-350A—-7N, KM—-350B—7N]
[KM-350A-7N, KM-350B-7N] & £ &/

e —— e ——

M-6

== M-6-25
-—

M-6-27 - m M-6-26

Ref. No. Parts No. Note Name of Parts = | Q'ty 'L;,%‘:il:)%d
M-1 CMB-LD 005500 Model Mark(KM-350A-7N) 29 np= 1
M-2 CMB-LD 005600 Model Mark(KM-350B-7N) zd o= 1
M-3 CUS-K 003000 Upper Shaft AFZ (NP4 L=431mm) 1
M-5 D PL-AA001300 Pully Z3 1
M-6 12-0000-4701 Synchronizer For N + P Ass'y Al A2 o) A (2] A3 )-N - P 1
M-6-25 | DSC-FF002600 Guide Pin For Synchronizer AFZM 0|2~ 71F = 2
M-6-26 | PSC-AC001200 Screw (M6) &7t FrEo] B-EE(M6) 2
M-6-27 | PWS-CA000500 Washer For Synchronizer AFzuwo)l~zZ oM (46)| 2

NOTE:

A-7=KM-350A-7S
B-7=KM-350B-7S
A=KM-350A
B=KM-350B
[J=Common Part




INDEX

Parts No. Name of Parts Page |Ref.No Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-001A-350A  |Arm, Bed 7 | A-1 CGA-GA003400 |Needle Plate(B-TYPE) | 7 |A-32 CMB-BJ005000 | Gauge Plate 7 | A-35
01-001A-357A  |Arm, Bed 7 | A-3 CGA-GA003400 |Needle Plate(B-Type) 23 | L-50 CMB-BJ006100 |Face Plate 7 |A-5
01-010M-2350  |Brand Mark 7 | A-25 CGA-GB002200 |Feed Dog(A-TYPE) 11 [D-42 CMB-FC002400 | Gasket For A-12 7 |A-13
08-201A-250A | Thread Take Up Lever Ass'y| 8 |[B-27 CGA-GB002600 |Feed Dog(B-TYPE) 11 [D-43 CMB-FC005700 | Gasket For A-5 7 |A-6
11-018M-2350  [Solenoid Terminal(12P) | 13 | D-115 CGA-GB002700 |Feed Dog (A-Type 1Lomm)| 13 | D-121 CMB-HK000500| Arm Thread Guide 7 | A-53
11-019M-2350 | Terminal Tube(L) 13 |D-114 CHK-HA000900 |Rotary Hook Ass'y 9 |C-28 CMB-HK001900| Thread Guide For A-5 | 7 [A-55
12-0000-4701 Synchronizer For N+ P Ass'y | 24 | M-6 CHK-HA002000 |[Rotary Hook Ass'y 9 |C-27 CMB-HK002000| Upper Thread Guide Pin And Nut| 7 | A-47
12-016M-2350  |Earth Line 7 | A-29 CHK-HA002100 |Rotary Hook Ass'y 9 |C-26 CMB-HKO008000| Arm Thread Guide(L) 7 | A-59
12-131A-5607  |Reverse Button S/W Ass'y | 19 |I-3 CHK-HB000600 [Bobbin(AL) 9 |C-30 CMB-LA004300 | Thread Take Up Cover | 7 |A-8
43-001A-1600  |Knee Lifting Assembly | 23 |[L-37 CHK-HB000600 |Bobbin(Steel) 9 |C-31 CMB-LA006100 |Belt Cover “A” 23 |L-22
44-052C-3500  |Oil Return Felter(A) 21 | K-3-2 CHK-HB000600 [Bobbin(AL) 23 | L-7 CMB-LA006200 |Belt Cover “B” 23 | L-24
AAC-PS000101 |[Bobbin Winder Ass'y 23 | L-30 CHK-HC001500 |[Bobbin Case Ass'y 9 |C-32 CMB-LA020000 | Belt Cover “A"(For NP Motor) 23 |L-23
AFA-PS000100 |Dial Shaft Eccentric Stopper | 13 | D-119 CHK-HH000400 | Inner Bobbin Stopper 9 |C-34 CMB-LB003700 | Back Cover 7 |A-12
AFA-PS000600 |Reverse Feed Lever Crank Ass'y 13 | D-81 CKH-HA002200 |Rotary Hook Ass'y 9 |C-29 CMB-LB008200 |Back Cover For Knee Lifter | 20 | J-7-11
AGA-PS002100 |Presser Foot Ass'y(A-TYPE)| 17 | G-10 CLB-BB000301 |Oil Pump Bracket 21 | K-12 CMB-LD004900 | Model Mark (KM-350A) | 7 |A-37
AGA-PS002700 |Presser Foot Assy(B-TYPE)| 17 | G-11 CLB-BG002100 |Magnetic Holder 21 | K-9-13 CMB-LD005000 | Model Mark (KM-350B) | 7 |A-38
ALB-PS000700 |Oil Pump Ass'y 21 | K-9 CLB-BG002200 |Oil Return Pipe Holder | 21 | K-5 CMB-LD005100 | Model Mark (KM-350A-7S) | 7 | A-39
ALB-PS002400 |Upper Shaft Oil Pipe Ass'y| 21 |K-7 CLB-BG002300 |Wick Holder For D-35 | 11 |D-37 CMB-LD005200 | Model Mark (KM-350B-7S) | 7 |A-40
AMB-GA001400 [Slide Plate 7 | A-34 CLB-BG005300 |Stopper For Wick 11 [D-52 CMB-LD 005500 | Model Mark(KM-350A-7N) | 24 | M-1
ANB-PS000601 |Needle Bar Frame 16 | F-1 CLB-BH000400 |Tension Release Cable Holder(M) | 17 | G-43 CMB-LD005600 | Model Mark(KM-350B-7N) | 24 | M-2
APM-PS000501 |Presser Lifter Link 17 | G-18 CLB-BH002000 [Oil Return Felter Holder | 21 [ K-4 CNB-BK001801 |Needle Bar Frame Guide | 16 |F-2
APM-PS001200 |Knee Lifter Shaft 20 | J-8-1 CLB-BH002000 |Return Oil Felt Presser | 21 | K-18 CNB-BK001900 [Slide Block Guide 16 | F-6
ARB-PS000800 |Reverse Feed Control Lever | 19 |[I-7 CLB-BJ003000 |Base For A-41 7 | A-42 CNB-CD000201 |Needle Bar Guide Slider Block | 16 | F-35
AS-003741-00  [Arm, Bed 7 | A4 CLB-BR000100 |Impeller 21 | K-9-6 CNB-HK000400 | Needle Bar Thread Guide(A-TYPE) | 16 | F-36
AS-003742-00  |Arm, Bed 7 | A2 CLB-CN000200 |Piston 21 | K-9-7 CNB-HK002100 | Needle Bar Thread Guide(B-TYPE) | 16 | F-37
ATA-PS001200  [Sub Upper Thread Tension Control Assy | 7 | A-49 CLB-FG000100 |Gasket 7 | A-41 CNB-KA003000 | Needle Bar(A-TYPE) 16 [F-33
ATA-PS003900 |Thread Tension Control Ass'y 7 | A-57 CLB-FZ000100 |Oil Cover For D-26, 51 | 11 |D-32 CNB-KA003200 | Needle Bar(B-TYPE) 16 | F-34
ATA-PS004100 |Thread Tension Control Ass'y 7 | A-58-1 CLB-FZ001000 [Oil Protection Rubber 8 |B-32 CPB-BF001300 |Presser Bar Holder 17 | G-8
ATR-PS000100 |Tension Release Cable(Ass'y)| 17 | G-36 CLB-JC000200 [Oil Pump Body 21 | K-9-1 CPB-CM000300 | Presser Lifter 17 | G-13
ATR-PS000600 |Tension Release Plate 17 | G-32 CLB-JF000500 [Oil Pipe For Lower Shaft| 21 [K-8 CPB-DF000300 |Presser Lifter Cam Shaft | 17 | G-16
AWP-PS000200 |Wiper Crank Ass'y 18 [ H-8 CLB-JG000300 |Oil Return Tube 21 [K-3-1 CPB-KB000100 |Presser Bar 17 | G-6
AWP-PS000300 |Wiper Driving Link Ass'y| 18 |H-15 CLB-JG000300 [Oil Return Tube 23 | L-52 CPB-KC000300 |Presser Adjusting Bar 17 |G-5
AWP-PS000800 |Wiper Bracket Ass'y 18 | H-1 CLB-JJ000400 [Oil Gauge Window 21 | K-1 CPM-BH000300 | Presser Lifter Connection Bar| 17 | G-24
CAC-JB000100 |Oil Tank 23 | L-51 CLB-JL001601 |Upper Shaft Felter 8 |B-5 CPM-CA001600 | Knee Lifting Link 17 | G-26
CAC-JB000200 [Oil Tank 23 | L-14 CLB-JL001601 |Synchronizer Ass'y (Servo) | 8 | B-34-4 CPM-CB001301 |Knee Lifter Connection Crank 20 [J-7-9
CAC-MA000500 |Head Cover 23 | L-12 CLB-JL002400 |Lower Shaft Felter 9 |C-12 CPM-CM002400| Presser Lifter Lever 17 | G-23
CAC-MG000300 |Oil Pan Gasket 23 | L-32 CLB-JL010600 |Oil Return Felter(B) 21 | K-17 CPM-CR000800 | Knee Lifting Bar 17 | G-28
CAC-MHO000100 | Accessory Box 23 | L-1 CLB-JM000400 |Oil Pump Cap 21 | K-9-12 CRB-FD000100 |Insulated Rubber 19 |I-10
CFA-BB000200 |Bracket For Reverse Feed Solenoid| 13 | D-96 CLB-JP000500 |Nipple For Oil Return Pipe| 21 | K-9-4 CRB-LC000100 |Reverse Button Ass'y 19 [I-1
CFA-BJ000300 [B/T Spring Holder 13 [D-74 CLB-JP000601 |Oil Nipple For Lower Shaft | 21 | K-9-5 CST-BB002500 |Head Hinge 23 | L-16
CFA-CA000300 |Feed Regulator Link 11 |D-9 CLB-JP002500 |Oil Pan Nipple 23 | L-35 CST-BB002900 |Knee Lifting Controller | 23 |[L-40
CFA-CA001300 |Feed Regulator Link 11 | D-10 CLB-LB000100 |Cover For Oil Pump 21 | K-9-11 CST-CA000200 |Knee Lifter Lever 23 | L-37-4
CFA-CB000300 |Reverse Feed Lever Crank Ass'y 13 [ D-80 CLF-CA000200 |Feed Connection Link(A)| 11 |D-13 CST-CB000300 |Knee Lifter Arm Joint Complete | 23 | L-37-6
CFA-CB000400 |Reverse Feed Solenoid Crank 13 | D-100 CLF-CA000300 |Feed Connection Link(B)| 11 |D-14 CST-CR000400 |Head Rest 23 |L-21
CFA-CC000200 |Feed Regulating Rod 13 | D-72 CLF-CB000500 |Feed Lifting Bell Arm 11 [D-48 CST-CR000500 |Knee Base Rubber 23 | L-46
CFA-CC000301 [Reverse Solenoid Connecting Rod | 13 | D-104 CLF-CB000600 |Feed Lifting Shaft Crank(R): A-Type| 11 | D-57 CST-FB000200 |Packing For L-33 23 | L-34
CFA-CC000900 |Connecting Rod For Feed Regulator 13 [ D-72-1 CLF-CB000700 |[Feed Bar Crank 11 [ D-33 CST-FD001100 |Head Support Rubber “A”" | 23 |L-18
CFA-CM000200 [Feed Regulator Lever 13 | D-109 CLF-CB003200 |Level Feed Crank(R) 16 | F-29 CST-FD001200 |Head Support Rubber “B" | 23 |L-19
CFA-CQ000100 |Reed Reguletor Control Platel4mm)(INSERT) | 13 | D-117 CLF-CB003300 |Feed Lifting Shaft Crank(R): B-Type| 11 | D-58 CST-FF000400 |Rubber Cushion For Hinge | 23 |L-17
CFA-CQ001000 |Feed Regulator Control Plate(5mm) 13 | D-91 CLF-CC000100 [Feed Rocker Shaft Connecting Rod| 11 [ D-7 CST-F7000100 |Knee Lifter Pad 23 |L-37-2
CFA-CQ001000 |Reed Reguletor Control Plate(fmm)(INSERT) | 13 | D-118 CLF-CC000200 |Crank Rod 11 | D-8 CST-J000401  |Knee Lifter Pad Insert Plate | 23 | L-37-3
CFA-CQ002200 |Feed Regulator Control Plate(émm) | 13 | D-90 CLF-CD000400 |Sliding Block 11 [D-45 CST-JA000800 |Oil Pan 23 |L-31
CFA-DF000101 |Feed Regulator 13 | D-66 CLF-CR000300 |Feed Bar 11 |D-41 CST-KC001200 |Shaft For L-40 23 | L-37-8
CFA-DF000800 |Feed Regulator 13 | D-67 CLF-DC002300 |Feed Cam A 11 [D-1 CST-KC001300 |Knee Lifter Shaft 23 | L-37-1
CFA-FZ000100 |Stopper Rubber For D-109 | 13 | D-112 CLF-DC002400 |Feed Cam C 11 [D-5 CST-MF000100 | Thread Stand Ass'y 23 | L-39
CFA-KF000100 [Reverse Feed Control Lever Shaft | 13 | D-78 CLF-DC002600 [Feed Cam B 11 | D-3 CTR-BGO000300 | Tension Release Cable Holder(U) | 17 | G-37
CFA-KF000201 [Feed Regulator Shaft 11 [ D-63 CLF-KF000100 |Feed Lifting Shaft 11 | D-51 CTR-BGO000300 | Tension Release Cable Holder(L) | 17 | G-45
CFA-KF000300 |Feed Adjusting Shaft 13 | D-71 CLF-KF000200 |Feed Rock Shaft 11 [D-26 CTR-CA001200 | Tension Release Link 17 | G-30
CFA-KJ000100 |Feed Regulator Dial Shaft | 13 | D-88 CLF-KH000100 |Feed Bar Shaft 11 [D-35 CTT-BB000700 |Base For E-52 15 | E-53
CGA-GA003300 |Needle Plate(A-TYPE) | 7 |A-31 CLS-KC000701 |Lower Shaft 9 |C-10 CTT-BB000800 |Spring Holder 15 | E-36
CGA-GA003300 |Needle Plate(A-Type) 23 | L-49 CMB-BB004500 |Bed Base (R) 7 [A-21 CTT-BF000100 |Thread Trimming Holder | 15 |E-11




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
CTT-BF000200 |Bobbin Catcher Holder | 15 | E-58 DBS-DB008200 |Upper Shaft Bushing(F) 8 |[B-12 DSC-BA002700 |Screw(15/64"n=28) 23 |L-42
CTT-BH000101 |Bobbin Catcher 15 [ E-56 DCL-AA000102 |Upper Shaft Collar 8 |[B-16 DSC-BB001400 |Screw(11/64"n=40) 15 [E-10
CTT-BH000201 |Bobbin Catcher Lever 15 | E-57 DCL-AA001500 |Collar For Impeller Shaft| 21 |K-9-15 DSC-BB001500 [Screw(M5 X 0.8) 13 | D-97
CTT-BJ001100 |Thread Retaining Plate | 15 | E-5 DCL-AA001700 |Collar For Lower Shaft | 9 |C-24 DSC-BB002000 |Screw(9/64" n=40) 15 |E-2
CTT-BJ001200 |Base Plate 15 | E-46 DCL-AA002600 [Oil Pump Connection Collar | 21 | K-15 DSC-BB004000 |Screw(3/16 n=28) 7 | A-43
CTT-CA000400 |Thread Trimming Lever Connecting Link | 15 | E-15 DCL-AA002800 |Collar For D-63 13 | D-69 DSC-BB004000 |Screw(3/16"n=28) 17 | G-38
CTT-CA000500 |Solenoid Connection Link | 15 | E-48 DCL-AA005000 |Collar For J-8-1 20 | J-8-4 DSC-BCO00100 |Screw (11/64"n=40) 7 |A-33
CTT-CB000600 [Thread Trimming Lever| 15 |[E-18 DCL-AA008000 [Collar For Trust 17 | G-21 DSC-BC000100 |Screw(11/64"n=40) 7 | A-36
CTT-CB000700 |Cam Follower Crank 15 [ E-30 DCL-AA008100 |Collar For F-15 16 |F-18 DSC-BF000100 |Screw(1/8 n=44) 15 [E-59
CTT-CL000300 |Roller 15 | E-26 DCL-BA000600 |Return Spring Guide Bushing | 15 | E-23 DSC-BF000100 |Screw(1/8 n=44) 15 | E-60
CTT-CM000501 |Slide Arm 15 | E-25 DGR-AD000100 | Main Shaft Gear 8 | B-18 DSC-BF000100 [Screw(1/8"n=44) 16 | F-38
CTT-CMO000600 |Clutch Lever Ass'y 15 | E-40 DGR-AD000200 |Upright Shaft Upper Gear(U) 9 |C-2 DSC-BF000400 |Screw(15/64 n=28) 11 | D-40
CTT-DF000100 |Thread Trimming Cam | 15 |E-38 DGR-AD000300 |Upright Shaft Lower Gear | 9 |C-8 DSC-BF000500 |Screw(11/64"n=40) 13 | D-83
CTT-FB000200 |Cushion Washer For E-20 | 15 | E-29 DGR-AD000400 |Lower Shaft Gear 9 [C-11 DSC-BF000600 |Screw(3/16 n=28) 7 | A9
CTT-FD000100 (Stopper Rubber For E-56| 15 | E-63 DPK-CA000600 (Bed Rubber Cap 7 |A-18 DSC-BF000600 [Screw(3/16"n=28) 7 |A-14
CTT-FD000200 [Cushion Rubber For E-32 | 15 [E-32-1 DPK-CB000200 |Face Plate Rubber Cap(S)| 7 |A-11 DSC-BF000600 |Screw 7 | A-14-2
CTT-KF000200 |Thread Trimming Shaft | 15 | E-20 DPK-CB000200 [Arm Rubber Cap (L) 7 |A-15 DSC-BF000600 |Screw(3/16 n=28) 15 | E-37
CTT-NA000600 |Rotary Mes 15 | E-8 DPK-CB000800 |Arm Rubber Cap (S) 7 | A-16 DSC-BF000600 |Screw(3/16 n=28) 15 | E-47
CTT-NA001000 |Rotary Mes 15 [E-9 DPK-CB000800 |Rubber Cap For L-31 23 | L-47 DSC-BF000600 |Screw(3/16 n=28) 17 | G-44
CTT-NB000500 |Fixed Mes 15 | E-1 DPK-CB000900 |Face Plate Rubber Cap(L)| 7 |A-10 DSC-BF000600 |Screw(3/16 n=28) 18 |H-2
CTT-NB000900 |Fixed Mes 23 | L-11 DPK-CB001800 (Rubber Cap For F-15 7 | A-17 DSC-BF000600 |Screw(3/16 n=28) 18 | H-24
CUF-CA001900 |Driving Link 16 [F-9 DPK-CB001900 |Reverse Button Cable Bushing | 19 |I-11 DSC-BF000600 [Screw(3/16"n=28) 20 | J-8-6
CUF-CB002100 |Driving Crank(F) 16 | F-12 DPK-CB002500 |Rubber Cap For D-26, 51(F) 11 [D-62 DSC-BF000600 |Screw(3/16 n=28) 21 | K-6
CUF-CB002200 |Driving Crank(R) 16 | F-20 DPK-CC000300 |Code Bushing 7 | A-19 DSC-BF000600 |Screw(3/16 n=28) 21 | K-13
CUF-CCO001900 [Needle Feed Connection Rod | 16 | F-24 DPK-CZ000800 [Cap For Tension Release Pin| 7 [ A-63 DSC-BF000700 |Screw(15/64"n=28) 15 | E-55
CUF-KC000700 |Needle Feed Connection Shaft | 16 | F-15 DPK-DC000300 | Packing 23 | L-48 DSC-BF000700 |Screw(15/64 n=28) 20 |J-7-6
CUR-KC000100 |Upright Shaft 9 |C-1 DPL-AA000200 |Pulley 8 |[B-23 DSC-BF000800 |Screw(15/64"n=28) 8 |B-25
CUS-BJ000200 |Protection Plate For B-7, 8| 8 | B-33 DPL-AA001300 |Pully 24 | M-5 DSC-BF001000 |Screw(11/64"n=40) 9 |C-35
CUS-CHO000101 |Oil Adjusting Pin For B-1 | 8 |B-2 DPN-AA000100 |Feed Connection Link Pin(A) 11 |D-11 DSC-BF001100 [Screw(3/16"n=28) 16 [F-13
CUS-CHO000101 |Washer For B-34-1 8 | B-34-2 DPN-AA003501 |Reverse Button Actuator Pin 19 [I-5 DSC-BFO01100 |Screw(3/16"n=28) 16 | F-21
CUS-DA000600 |Link Cam(A-TYPE) 8 | B-7 DPN-AA003600 |Crank Rod Connection Pin| 11 [ D-60 DSC-BF001100 [Screw(3/16" n=28) 20 |J-7-10
CUS-DA000600 |Rubber For B-2 8 | B-36 DPN-AA003900 |Feed Connection Link Pin(B) 11 [D-19 DSC-BF001800 |Screw(1/8 n=44) 11 |D-44
CUS-DA003000 |Link Cam(B-TYPE) 8 [B-8 DPN-AA004000 |Feed Connection Link Pin(C) 11 |D-21 DSC-BF001900 [Screw(3/16"n=28) 13 | D-92
CUS-DA003000 |Sticker 8 | B-37 DPN-AA004100 |Hinge Pin For D-72 11 |D-23 DSC-BF002600 |Screw(3/16"n=32) 11 |D-34
CUS-KC000500 |Upper Shaft 8 | B-1 DPN-AA014000 |Needle Bar Link Pin 16 | F-10 DSC-BF003100 |Screw(11/64"n=40) 13 | D-68
CUS-KC000500 |Magnetic Holder 8 | B-34-1 DPN-AA014600 |Pin For D-90, 91 13 | D-93 DSC-BF003100 |Screw(11/64"n=40) 17 [G-9
CUS-KC003000 |Upper Shaft 24 | M-3 DPN-AA014700 |Dial Pin(INSERT) 13 | D-116 DSC-BF003600 |Screw(11/64"n=40) 11 |D-22
CWP-BB000100 |Wiper Base 18 | H-23 DPN-AD003300 [Solenoid Pin 15 [E-49 DSC-BF003600 |Screw(11/64"n=40) 11 |D-25
CWP-BH000200 | Wiper 18 | H-5 DPN-AD004000 |Hinge Pin For D-104 13 | D-105 DSC-BF003600 |Screw(11/64"n=40) 11 | D-61
CWP-CA000100 [Wiper Solenoid Connection Link| 18 [ H-19 DPN-BB001200 [Stopper Pin 15 | E-34 DSC-BF003600 [Screw(11/64"n=40) 13 | D-106
CWP-CA001200 |Wiper Rod 18 | H-12 DPN-BC001000 |Feed Adjusting Link Hinge Pin(A) 11 [D-15 DSC-BF003600 |Screw(11/64"n=40) 17 | G-39
CWP-K(C000300 |Wiper Rotation Shaft 18 | H-3 DPN-BCO001100 |Feed Adjusting Link Hinge Pin(B) 11 |[D-17 DSC-BF003600 |Screw(11/64"n=40) 17 | G-46
CWP-LA000400 [Wiper Cover 18 | H-25 DPS-BA001200 |Thread Tension Adjusting Spring 7 | A-58-2 DSC-BF003700 [Screw(9/32 n=28) 8 |B-9
DBS-DA003001 |Upper Shaft Bushing(M) | 8 |B-14 DSC-AA000300 [Screw(15/64"n=28) 23 | L-41 DSC-BF004000 |Screw(3/16"n=32) 9 |C-22
DBS-DA003700 |Upright Shaft Bushing 9 |CH DSC-AA001000 |Screw(3/16"n=28) 11 [ D-50 DSC-BF006100 |Screw (M8X1.25) 23 |L-33
DBS-DA003800 |Upright Shaft Bushing(L) 9 [C-7 DSC-AA001000 |Screw(3/16 n=28) 11 |D-59 DSC-BF006200 |Screw(1/8 n=40) 15 [E-3
DBS-DA003900 |Lower Shaft Bushing(R) | 9 |C-15 DSC-AA002700 |Set Screw For L-37-4 23 | L-37-5 DSC-BF006300 |Screw(11/64"n=40) 11 |[D-12
DBS-DA003900 |Lower Shaft Bushing(F) 9 [C-19 DSC-AA003400 [Screw(9/32"n=28) 16 | F-30 DSC-BF006300 |Screw(11/64"n =40) 15 | E-50
DBS-DA004000 |Lower Shaft Bushing(M) | 9 |C-18 DSC-BA000100 [Screw(9/64"n=40) 7 | A-54 DSC-BF006500 |Screw(9/64"n=40) 16 | F-11
DBS-DA004100 |Lower Shaft Bushing(R) 9 |C-16 DSC-BA000100 |Screw(9/64"n=40) 7 | A-56 DSC-BF007000 |Cap Screw For Lower Shaft Oil| 9 | C-13
DBS-DA004200 |Presser Bar Bushing 17 | G-7 DSC-BA000100 [Screw(9/64 n=40) 18 | H-7 DSC-BF007200 |Stopper Screw 15 [E-32
DBS-DA006700 |Feed Rock Shaft Bushing(F) | 11 | D-30 DSC-BA000100 |Screw(9/64”n=40) 18 | H-26 DSC-BF007400 |Pin Screw For K-9-8 21 | K-9-9
DBS-DA006800 |Feed Rock Shaft Bushing(R)| 11 | D-28 DSC-BA000100 |Screw(9/64"n=40) 21 | K-9-14 DSC-BF007700 |Screw(1/8 n=44) 11 [D-38
DBS-DA006800 |Feed Lifting Shaft Bushing(R) | 11 | D-55 DSC-BA000200 [Screw(9/64 n=40) 16 [F-3 DSC-BF007900 |Screw(3/16"n=32) 11 | D-47
DBS-DA007100 |Feed Lifting Shaft Bushing(F) | 11 | D-53 DSC-BA000200 |Screw(9/64 n=40) 17 | G-12 DSC-BF008400 |Screw(3/16 n=28) 7 | AT
DBS-DA025300 |Rock Shaft Bushing(F) | 16 | F-14 DSC-BA000400 [Screw(3/16"n=28) 13 | D-82 DSC-BF008400 [Screw 7 | A-14-1
DBS-DA025400 |Rock Shaft Bushing(R)| 16 |F-16 DSC-BA000400 [Screw(3/16"n=28) 16 |F-7 DSC-BF008400 |Screw(9/64 n=40) 19 [I-2
DBS-DA025700 |Needle Bar Frame Shaft Bushing | 16 | F-4 DSC-BA000400 [Screw(3/16"n=28) 23 | L-27 DSC-BG000200 |Screw(5/16 n=24) 8 |B-26
DBS-DA026300 |Lower Shaft Bushing(F) 9 |C-20 DSC-BA001100 |Screw(11/64 n=40) 19 [I-8 DSC-BJ000200 |Screw(11/64"n=40) 15 |E-6
DBS-DA028100 |Knee Lifter Shaft Bushing | 20 |J-7-12 DSC-BA001400 |Screw(3/16 n=32) 13 | D-110 DSC-BJ000300 |Screw(9/64 n=40) 13 [D-75
DBS-DB001101 |Upper Shaft Bushing(R) | 8 |B-20 DSC-BA001800 |Screw 7 | A-14-3 DSC-BJ000300 |Screw(9/64 n=40) 17 | G-15




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
DSC-BJ000300 [Screw(9/64"n=40) 21 | K-9-3 DSC-FH000500 |Holder For D-76 13 | D-77 DWS-AA003800 |Washer For G-13 17 | G-14
DSC-BJO01100 [Screw(9/64"n=40) 17 | G-22 DSC-FH000700 |Hinge Screw For G-18 | 17 | G-19 DWS-AA005100 |Washer For E-11 15 [E-13
DSC-BJ002000 |Screw For E-30 15 | E-31 DSC-FHO000800 |Hinge Screw For G-32 | 17 | G-33 DWS-AA005200 |Washer For E-20 15 |E-21
DSC-BJ002400 [Screw(3/16 n=232) 13 | D-111 DSC-GA000400 |Stud Screw For E-26 15 |E-27 DWS-AA011800 |Washer For J-8-1 20 |J-8-2
DSC-BJ005500 [Screw(M2 X 0.4) 19 |14 DSC-GCO00700 |Needle Feed Connection Rod Shaft| 16 | F-25 DWS-AA014400 |Washer For F-24 16 [ F-26
DSC-BJ005600 [Screw(5/16 n=24) 23 | L-25 DSC-HA000100 [Screw(9/16"n=20) 17 [ G-1 DWS-AA014400 |Washer For J-7-4, J-7-5 | 20 |[J-7-7
DSC-CA000100 [Screw(15/64"n=28) 7 | A-61 DSC-HC000300 |Bed Base “Front”(A) 7 | A-20 DWS-CA000100 |Washer For C-35 9 |C-36
DSC-CA000100 [Screw(15/64"n=28) 9 |C-21 DSC-HC000400 |Bed Base “FRONT"(B) | 15 |E-64 DWS-CA000100 | Washer 15 | E-27-1
DSC-CA000100 [Screw(15/64"n=28) 11 [D-29 DSC-HC000600 [Bed Base “Front”(B) 7 | A-62 DWS-CB000200 | Washer For D-78 13 | D-108
DSC-CA000100 [Screw(15/64"n=28) 11 | D-31 DSC-HD000600 |Holder For D-84, 85 13 | D-86 HEC-2507 Auto Knee Lifter Solenoid Ass'y 20 |J-7-1
DSC-CA000100 |Screw(15/64"n=28) 11 | D-54 DSC-HZ001100 [Cable Connection Bolt 17 | G-40 KM-2507 Auto Knee Lifter Solenoid Ass'y 20 | J-7
DSC-CA000100 [Screw(15/64 n=28) 11 [ D-56 DSD-AA000800 |Wiper Solenoid Ass'y 18 [ H-27 PBR-BA001200 [Needle Bearing 15 |E-14
DSC-CA000100 [Screw(15/64"n=28) 16 | F-19 DSD-AA001000 |Thread Trimming Solenoid Assy | 15 | E-52 PBR-BA004000 [Needle Bearing 16 | F-8
DSC-CA000100 [Screw(15/64"n=28) 23 | L-36 DSD-AA001200 |Reverse Feed Solenoid Assy | 13 [ D-95-1 PPK-AA000100 [Oil Seal For B-20,21 8 |B-22
DSC-CA000300 [Screw(3/16 n=28) 16 | F-5 DSD-AA003000 |Reverse Feed Solenoid Ass'y | 13 | D-95 PPK-AD000100 |Oil Seal For J-7-12 20 |dJ-7-13
DSC-CA000300 [Screw(3/16 n=28) 16 | F-17 DSN-AA000400 [Nut(15/64"n=28) 15 [E-33 PPK-BA000400 [{O-Ring For B-2 8 |B-3
DSC-CA000400 [Screw(11/64"n=40) 20 | J-8-5 DSN-AA000400 |Nut(15/64"n=28) 15 |E-42 PPK-BA000400 [Screw for B-34-1 8 | B-34-3
DSC-CA000400 [Screw(11/64"n=40) 21 | K-9-16 DSN-AA000400 |Nut(15/64"n=28) 16 | F-23 PPK-BA000400 [O-Ring For G-16 17 | G-17
DSC-CA000500 [Screw(1/4"n=40) 8 | B-17 DSN-AA000400 |Nut(15/64 n=28) 16 | F-27 PPK-BA000700 {O-Ring For D-78 13 | D-79
DSC-CA000500 [Screw(1/4"n=40) 8 | B-19 DSN-AA000400 [Screw(15/64"n=28) 23 | L-44 PPK-BA000800 [O-Ring For D-63 11 |D-64
DSC-CA000500 [Screw(1/4"n=40) 8 | B-28 DSN-AA000600 |Nut(3/16 n=32) 15 | E-28 PPK-BA001600 |{O-Ring For D-88 13 | D-89
DSC-CA000500 [Screw(1/4"n=40) 9 |C3 DSN-AA000600 |Nut(3/16"n=32) 15 |E-45 PPK-BB000100 |O-Ring For K-1 21 | K-2
DSC-CA000500 |Secrew (1/4"n=40) 9 [C9 DSN-AA000600 |Nut(3/16"n=32) 18 |H-18 PPN-AD000100 |Pin 7 |A-45
DSC-CA000500 [Screw(1/4"n=40) 9 |C-14 DSN-AA000700 |Nut(15/64"n=28) 20 | J-7-8 PPN-AF000900 [Pin For K-9-8 21 | K-9-10
DSC-CA000800 [Screw(15/64"n=28) 8 | B-15 DSN-AA000900 [Nut (11/64"n=40) 13 | D-87 PSC-AC000600 Screw(MG) 15 | E-19
DSC-CA000800 [Screw(15/64"n=28) 8 | B-31 DSN-AA000900 [Nut(11/64"n=40) 15 [E-17 PSC-AC001200 |Screw (M 13 [ D-99
DSC-CA000800 |Screw (15/64 n=28) 9 [C6 DSN-AA000900 |Nut(11/64n=40) 18 | H-11 PSC-AC001200 |Serew (M ) 24 | M-6-26
DSC-CA000800 [Screw(15/64"n=28) 9 |C-17 DSN-AA000900 |Nut(11/64"n=40) 18 | H-14 PSC-AC002600 |Screw(M8X 1.25) 7 | A-22
DSC-CA000800 [Screw(15/64 n=28) 13 | D-65 DSN-AA000900 [Nut(11/64"n=40) 18 | H-21 PSC-BA000100 |Screw(M3 X 0.5) 18 | H-28
DSC-CAQ01100 |Secrew (1/4"n=40) 11 |D-6 DSN-AA001700 |Nut(1/8"n=40) 15 |E-4 PSC-CB000200 |Serew(M4) 18 [H-9
DSC-CA001100 [Screw(1/4 n=40) 11 | D-16 DSN-AA002000 [Stud Nut 16 | F-3-1 PSC-DD000100 [Nail For L-24 23 |L-29
DSC-CA001100 [Screw(1/4"n=40) 11 |D-18 DSN-AA002400 |Nut For Cable Connection Bkt "A" | 17 | G-42 PSN-AA000500 [Nut(M8 X 1.25) 7 | A-24
DSC-CA001500 [Screw(15/64"n=28) 15 [ E-65 DSN-CC000100 |Presser Adjusting Nut 17 | G-2 PSN-AA001700 [Hinge Nut For D-104 13 | D-103
DSC-CA001600 [Screw(11/64"n=40) 7 | A-50 DSN-CY000600 |Nut For Knee Lifter 20 | J-7-14 PSN-AAQ01700 [Nut For Cable Comnection Bolt ‘B" | 17 | G-41
DSC-CA001600 [Screw(11/64"n=40) 21 | K-16 DSP-AA001600 |Spring For C-22 9 |C-23 PSR-AA000200 [Stop-Ring For E-11 15 |E-12
DSC-CA001900 |Screw(1/4"n=40) 11 |D-2 DSP-AA001700 |Presser Adjusting Spring(A-TYPE) 17 | G-3 PSR-AA000400 [Stop Ring “C"For C-1. 3| 11 |D-4
DSC-CA001900 [Screw(1/4 n=40) 13 [ D-70 DSP-AA002500 |Slide Arm Return Spring | 15 | E-24 PSR-AC000100 [E-Ring( $9) 15 | E-22
DSC-CA002300 [Screw(11/64"n=40) 16 | F-28 DSP-AA002700 |Piston Spring 21 | K-9-8 PSR-AC000100 [E-Ring( $¢9) 19 |I-6
DSC-CA002400 |Screw 16 | F-1-1 DSP-AA002800 |Spring For D-93 13 | D-94 PSR-AC000100 |E-Ring( $9) 23 |L-38
DSC-CA004600 |Screw(15/64"n=28) 23 | L-43 DSP-AA005200 [Dial Shaft Eccentric Stopper Spring 13 | D-120 PSR-AC000200 |E-Ring( ¢5) 11 | D-24
DSC-CB000400 [Screw(1/4 n=40) 15 | E-39 DSP-AA006200 |Presser Adjusting Spring(B-TYPE) 17 | G4 PSR-AC000200 |E-Ring( $5) 13 |D-73
DSC-CB000700 |Screw(M5) 7 | A-65 DSP-AB001000 |Spring For E-30 15 [E-35 PSR-AC000200 [E-Ring( ¢5) 15 | E-51
DSC-CB001000 |Screw(11/64"n=40) 9 |C-25 DSP-AB001400 |Reverse Feed Spring 13 [ D-76 PSR-AC000200 |E-Ring( $5) 17 | G-20
DSC-CC000100 [Screw(5/16 n=18) 23 | L-37-7 DSP-AB003500 |Spring For D-109 13 | D-84 PSR-AC000200 |E-Ring( $5) 18 |H-4
DSC-FA000700 |Hinge Screw For G-28 | 17 | G-29 DSP-AB004700 |Spring For G-32 17 | G-35 PSR-AC000400 [E-Ring( ¢3) 17 | G-34
DSC-FA000800 |Hinge Screw For H-8 18 [ H-10 DSP-AB005100 |Spring For D-109 13 | D-85 PSR-AC000500 |E-Ring( $6) 15 [E-62
DSC-FA000800 [Hinge Screw For H-12 18 | H-13 DSP-AC000200 |Wiper Spring 18 | H-22 PTC-AG000100 |Nylon Clip 7 |A-30
DSC-FA000800 |Hinge For H-19 18 | H-20 DSP-AC001700 |Bobbin Catcher Spring | 15 | E-61 PTC-AH000200 |Cable Holder(7N) 7 | A-28
DSC-FA000900 |Hinge Screw For H-15 | 18 | H-16 DSP-AC002200 |Spring For I-7 19 |19 PTL-AB000100 |L-Wrench(2mm) 23 |L-10
DSC-FA005600 [Stud Screw For E-15 15 | E-16 DSP-AC002300 [Oil Pump Connection Spring | 21 | K-14 PTL-BA000100 |Driver(Large) 23 |L-2
DSC-FA005700 |Stud Screw For E-48 15 | E-44 DSP-AC005600 |Spring For L-40 23 | L-45 PTL-BA000200 |Driver(Middle, Small) 23 |L-3
DSC-FA006000 |Hinge Screw For G-26 | 17 | G-27 DTC-AH000200 |Code Holder “A” 7 | A-26 PWS-AA000500 |Washer For H-27 18 | H-30
DSC-FA006200 [Stopper Stud Screw For D-109 | 13 | D-113 DTC-AH001100 | Code Holder “B” 7 | A-27 PWS-CA000100 |Spring Washer For H-27 | 18 | H-29
DSC-FA006300 |Stud Screw For D-100 | 13 | D-101 DTC-AK000300 | Magnetic 23 | L-15 PWS-CA000200 {Washer For K-9-1 21 | K-9-2
DSC-FA008600 |Hinge Screw For D-104 | 13 | D-102 DTL-CC000100 |Spanner 23 | L9 PWS-CA000400 |Spring Washer For A-21 7 | A-23
DSC-FA018900 [Screw For G-30 17 [ G-31 DWS-AA000600 | Washer For H-15 18 | H-17 PWS-CA000500 |Washer For Synchronizer | 13 | D-98
DSC-FA019200 |Stud Screw For F-20 16 | F-22 DWS-AA000600 |Washer For L-22, 23 23 | L-28 PWS-CA000500 |Washer For E-53 15 [E-54
DSC-FC000100 [Stud Screw For G-24 17 | G-25 DWS-AA001100 [Washer For E-5 15 | E-7 PWS-CA000500 |Washer For Synchronizer | 24 | M-6-27
DSC-FD000300 [Clutch Lever Moving Pin Screw| 15 | E-43 DWS-AA001500 | Washer For D-35 11 | D-39 Synchronizer Ass'y 8 |B-34
DSC-FF002600 [Guide Pin For Synchronizer 24 | M-6-25 DWS-AA002900 [Washer For L-22, 23 23 | L-26 Needle 16 | F-39
DSC-FH000200 |Stud Screw For E-40 15 [ E-41 DWS-AA003800 | Washer 7 | A-14-4 Needle 16 | F-40




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
Needle(A-Type) 23 |L-5
Needle(B-Type) 23 | L-6
Nail 23 | L-20






